
( 

"0 
> 
Cl 
r'l 

2 
9 

( 

0115-25 
0102-15 

0401-9 

( 

ENGINE, RIGHT VIEW - Models H, 3H, 4H 

0506-6 

Ill z 
c:) 

0608-1 -z 
0506-10 

.., 
0505-34 

0608-7 

0104-20 

., -I» .. 
CD 
0 ... 
I 

N -



Plate 01-5 

0103-26-2----------u 

0105-22 
0115-23 
0116-
0116-1 0115-25\ 

0115-10 

0115-3-----_.; 
0115-2-----~ 

ENGINE 
195~STUDEBI\KEfi.COM 

0118-21 

- - -0301-2-2 
'------ --0118-1 
'------0118-25 

~~------- 0103-63 

;;,.._ ____ _ 0!03 -65 
-------- - 0103 -60 
----------0603-1 

~~------0102-25 

0109-21-1 
0109-5 

0505-1 
0505-34 

ENGINE EXTERNAL PARTS • Models H, 3H, 4H 
PRINTED IN U. S.A. 

7- I· 53 PAGE NO. 4 



0106-6 

1 \...._ 

I "--" 

ENGINE 

0103-58 
0103-14 
0103-12 

0103-4().------~} 

0103-41------
0103-10-2------f.!.. 

0103-6-----

0103-8- -------H-

0103-4-2-----!-!< 

0103-50---

0103-2---~-1/ 

0103-16"""""'"--: 

0107-1------. 

0107-7 ----f-!(-~ 
0207-1 
0106-2 

195~STUDEBI\KEfi.COM 

0104-1 
0104-14 
0104-16 

Plate 01-6 

0103-47 

0103-46 
0103·55 

----0104-10 
----0104-12 

---0104-11 

----0108-3 

PiN-------NSS 

J-------0107-10 
TH POWER 
STEERING 

0105-70 
105-73 

0105-9 
0105-60 
0105-50 
0105-45 
0105-5 

NSS- NOT SOLD SEPARATELY 

ENGINE INTERNAL PARTS • Models H, 3H, 4H 
PRINTED IN U.S.A. 

PAGE NO. 5 7· 1· 53 

1 



Plate 01-7 

0109-4 

0302-10 ___ , 

0109-46 ---~ 

0109-22 ---~ 

ENGINIE 

0109-18 

MODELS lOG, 12G, 14G 

0109-24 

0109-33 
0109-32 
0109-47 
0109-46 

~-0109-43 
fi!r 
J 0109-44 

MODEL H 

~----- 0109-21-l 

0109-27B 
MODELS H. 3H, 4H 

MANIFOLDS and HEATER ~VALVES 
PRINTED IN U.S,_, 

7· 1· 53 PAGE NO. 6 



I 

I V 

I 

t \.._; 

0116-5 

ENGINE 

-0116-17 

MODELS lOG, 12G, 14G 

195~STUDEBI\KEfi.COM 

Plate 01-8 

~00 __ _ 
~ 0116-5 

0116-12~~ ~----0116-14 
0116-19 VJij;jJ (.(3}. ___ _ 

Yfii!/J}) 0116-20 

0116-8- -

MODEL H, 3H 

~----- 0116-5 

0116-12~ m---- 0116-14 

0116-19 ((})) 
YljjJ---0116-20 

MODEL 4H 

OIL PUMPS 
PRINTED IN U.S .A. 

PAGE NO. 7 7· 1· 53 



0100 
ILLUST. 
NUMBER 

ENGINE 
DESCRIPTION 

0100- ENGINE ASSEMBLY 

532912 
530848 

530861 
532914 

530847 

530860 
532913 

STRIPPED ENGINE: 

CONSISTS OF CYLINDER BLOCK. PISTONS, RINGS. CONNECTING 
RODS, CRANKSHAFT, CAMSHAFT, ALL BEARINGS, TIMING GEARS 

AND COVER, OIL PRESSURE VA LVE, OIL PAN FILLER BLOCK, 

E,NGINE VALVES, VALVE SPRINGS, VALVE COVERS AND FLYWHEEL 

OR CONVERTOR BOLTS. COMMANDER ENGINES ALSO INCLUDE 

CYLINDER HEADS, VALVE MECHANISM AND VALVE LIFTER COVER. 

ENGINE No. 532912 ALSO INCLUDE OIL PUMP AND FRONT SUPPORT 
PLATE. 

ENGINE Nos. 530848 AND 530861 ALSO INCLUDE OIL PUMP, OIL 
PAN, OIL STRAINER. VIBRATION DAMPER. CRANKSHAFT FAN 

PULLEY, DISTRIBUTOR SUPPORT AND ENGINE FRONT SUPPORT 
BRACKETS. 

SHORT BLOCK: 

CONSISTS OF CYLINDER BLOCK, PISTONS, RINGS. CONNECTING 

RODS. CRANKSH A FT, CAMSHAFT, ALL BEARINGS. TIMING GEARS 

AND COVER, OIL PRESSURE VALVE, OIL PAN FILLER BLOCK, 
VALVE LIFTER COV ER AND FLYWHEEL OR CONVERTOR BOLTS. 

SHORT BLOCK NOS. 530847 AND 530860 ALSO INCLUDE OIL PUMP, 
OIL PAN, OIL STRAINER, VIBRATION DAMPER, CRANKSHAFT FAN 

PULLEY, DISTRIBUTOR SU PPORT AND ENGINE FRONT SUPPORT 
BRACKETS. 

NOTE • ENGINES IDENTIFIED BY THE LETTER K STAMPED ON THE 

RIGHT END OF THE ENGINE SERIAL NUMBER PAD ARE EQUIPPED 

WITH CRANKSHAFT AND CONNECTING ROD BEARINGS .010 UNDER• 
SIZE. 

ENGINE STRIPPED •••••••••• 
ENGINE STRIPPED (EXCEPT AD TRANS.) 
ENGINE STRIPPED (WITH AD TRANS.) 

ENGINE STRIPPED •••••••• 

SHORT BLOCK. ENGINE (EXCEPT AD TRANS.) 

SHORT BLOCK, ENGINE {WITH AD TRANS.) 

SHORT BLOCK. ENGINE ••••••••• 

0101- ENGINE MOUNTINGS (Plates 01-1,2,3,5) 

010 I• 1 

0 101·2 

527102 
1·0512 

380·05 

194484 

PRINTED IN U.S A. 

7 ·I· 53 

FRONT MOUNTINGS 

PLATE. ENGINE FRONT ••••••• 

SCREW. TO BLOCK 5/16"•18X3/4" 

WASHER. LOCK 5/16" • 

GASKET. ENG I NE FRONT PLATE 

Standard parts are illustrated in back of book 

PAGE NO. 8 

195~STUDEBI\KEfi.COM 

MODELS 

IOG.12G.t4G 
H. 3H. 

H. 3H. 
4H •• 

H.3H. 
H.3H. 

4H •• 

IOG.12G.14G 

lOG . 12G. 14G 

tOG. 12G. 14G 

tOG.12G.14G 

PU 
c.u 

1 
5 
5 



ILLUST. 
NUMBER 

ENGINE 
DESCRIPTION 

0101- ENGINE MOUNTINGS-Cont 1 d. (Plates O il-1,2,3,5) 

FRONT MOUNTING8-Cont1 d. 

0101-15 ~ 
0101-16 0 
0101-11-fa 

-
0101-19 -lL 
0101-12~ 

0101-14-----~ 

0101-8--~ 
0101-6 __ .,-.;:;..,. 

0101-13 ----·-•=--

o1o1-15 Ac. 
0101-6~ 
0101-11~ 
•0101-19 ==t' 
<0101-12 • 

<0101-14~ 

MODEL lOG, 12G MODEL 14G MODELH, 3H 

0101·6 530274 
529415 

0101·6 532402 
532403 

203·06 24 
203·0628 

198007 
306 ·06 

0101•8 680180 

0101·6 529342 
0101·6 532404 

252·06 
367·06 
380·06 

0101·9 530212 
530213 

0101·9A 532398 
532399 

0101·9B 532378 
532379 

0101·9 530214 
530215 

0101•9A 532400 
532401 

0101·9B 532378 
532379 
2·0612 
2·0612 
264·06 

0101·11 514711 
0101·12 513104 
0101·13 532331 
0101·11 520987 
010 1·12 530276 
0101•13 533296 

BRACKET. RIGHT, FRONT SUPPORT} •• 
BRACKET. LEFT. FRON T SUPPORT MOUNTED •• 
BRACKET, RIGHT, FRONT SUPPORT ON BLOCK •• 
BRACKET, LEFT, FRONT SUPPORT • • 

STUD. RIGHT, TO BLOCK 3/8"•16•24X1 1/2" 
STUD, LEFT, TO BLOCK 3/8"•16•24X1 3/4". 

NUT, HEX. 3/8"•24 •• 
NUT, PAL. 3/8" ••• 

REINFORCEMENT, BRACKET . 

BRACKET. FRONT SUPPORT} 
BRACKET, FRONT SUPPORT MOUNTED ON BLOCK 

BOLT. TO BLOCK 3/8"·24X1 1/8". 
BOLT, TO BLOCK THRU GROUND STRAP 3/8"•24X1 1/4" 

NUT, HEX. 3/8"•24. 
WASHER. PLA IN 3/8" 
WASHER. LOCK 3/8". 

BRACKET. Rl GHT. FRONT SUPPORT· 
BRACKET. LEFT, FRONT SUPPORT ' 
BRACKET. RIGHT, FRONT SUPPORT • W·F·Y·D·N 
BRACKET. LEFT, FRONT SUPPORT • W·F·Y·D·III 
BRACKET. RIGHT, FRONT SUPPORT • C·K' MOUNTED ON FRAME 

BRACKET. LEFT, FRONT SUPPORT • C.K 
BRACKET, RIGHT, FRONT SUPPORT' . •• 
BRACKET. LEFT, FRONT SUPPORT ' •• . 
BRACKET. RIGHT. FRONT SUPPORT • W•F·Y·D··N 
BRACKET. LEFT, FRONT SUPPORT • W·F·Y·D·III 
BRACKET, RIGHT, FRONT SUPPORT • C·K. 
BRACKET, L E Fl. FRONT SUPPORT • C•K • • .. 

BOLT. TO FRAME 3/8"·24X3/4 ..... .. 
BOLT. TO FRAME 3/8"•24X3/4 • W·F·Y·D .. N. 

NUT. 
1
LOCK 3/8"·24. • ..... • 

CROSS MEMBER 
ILLUST. PLATES 

1 5· 1. 2 

RI VET, TO FRAME (FLAT HEAD) 5/16"X7/8" • C.K . 

INSULATOR, UPPER. FRONT SUPPORT. 
INSULATOR. LOWER. FRONT SUPPORT. 
INSULATOR. FRONT SUPPORT •••• 
INSUL ATOR. UPPER. FRONT SUPPORT. 
INSULATOR. LOWER. FRONT SUPPORT. 
INSULATOR. FRONT SUPPORT •••• 

Standa rd parts are illustrated in back of book 

PAGE NO. 9 

0101 

MODELS 

0101-6~ 
0101-13--8 

MODEL 4H 

lOG. 12G 
lOG. 12G 
14G •• 
14G •• 
10G.t2G.t4G 
JOG. 12G, 14G 
JOG. 12G. 14G 
10G.t2G.t4G 
10G.I2G.14G 

H , 3H •• 
4H ••• 
H, 3H, 4H 
H,3H.4H 
H,3H,4H 
H, 3H •• 
H, 3H . 4H 

tOG. 12G 
tOG. 12G 
14G 
t4G 
14G 
14G 
H. 3H. 
H. 3H. 
4H . 
4H . 
4H. 
4H. 
tOG. 12G.H. 3H. 
14G. 4H •••• 

2 
2 
4 
4 
2 

2 
2 
5 
I 
6 
I 
6 

JOG. 12G. 14G.H.3H.4H 
14G. 4H. 

1 
4 
4 
4 

12 

JOG. 12G 
JOG. 12G 
14G • 
H.3H. 
H, 3H. 
4H •• 

2 
2 
2 
2 
2 
2 

PRINT[D IN U .$ A. 

7. 1· 53 



0101 ENGINE 
ILLUST. I PART ~c~ 
NUMBER NUMBER v'l DESCRIPTION 

0101- ENGINE MOUNTINGS-Cont 1 d. (Plates 01-1,2,3,5) 

010t·14 
010t•l4 
OtOt-15 
0101·15 
0t0t·l6 

010t·t9 
Ot0t • t9 

.0101 · 25 
Otot-25 
0 tO t• 27 

Ot01•28 

OtOt • 35 
0101·35 
0101·35 

NOTES 

FRONT MOUNTING8-Cont' d. 

t2-0840 BOLT, TO FRAME t/2"· 20X2 t/2" 
2·0844 BOLT. TO FRAME t / 2"• 20X2 3/ 4" 

NUT. LOCK t/2"• 20. 
256•08 NUT. LOCK t / 2"·20. 
67 5370 WASHER. SPACING 33/6 4" 

WASHER. PLAIN 1/2" 
384-08 WASHER. LOCK t/2". 

COTTER 3/32" X1" 
252· 06 NUT. TO BRACKET 3/8 ... 24 

WASHER. PLAIN 3/8" 
380·06 WASHER. LOCK 3/8". 
519917 SPACER. INSULATOR 
194496 SPACER. INSULATOR 

REAR HOUNTI HGS 

CONVERTER HOUSING 

0101-38 

I 
I 

0101-40 __ ...@ 
0105-65 

0101-25 

WITH AUTOMATIC DRIVE 

5t8457 
52756 3 
5t0165 
t-06 t 2 
384·06 

527388 

2 · 0416 
252•04 

529338 
532258 
533330 
t ·08 36 
1•0840 
384·08 

PLATE. REAR SUPPORT (EXCEPT AD) 
PLATE. REAR SUPPORT (WITH AD) (ILLUST. ABOVE) 

DOWEL. PIN 3/8 "X5/8" 
SCREW. TO BLOCK 3/ 8 "• t 6 X 3/ 4" 

WASHER. SHAKEPROOF 3/8 " 

COVER W/CLIP. REAR SUPPORT PLATE (WITH AD) 
(ILLUST. ABOVE) 

BOLT. TO PLATE t/ 4"• 28Xt ". 
NUT. HE X, t I 4 "· 28 
WASHER. PLA IN 1/4 
WASHER. LOCK t/ 4" 

INSULATOR. REAR SUPPORT (EXCEPT AD) NOTE 1. 
INSULATOR. REAR SUPPORT (EXCEPT AD) NOTE 2. 
INSULATOR. REAR SUPPORT (EXCEPT AD) 

SCREW, TO CLUTCH HOUSING 1/2"·13X2 1/4';. 
SCREW. TO 

WASHER. 
CLUTCH HOUSING 1/2"•t3X2 t/2". 

SHAKEPROOF t/2" • 

USED ON MODELS 
U.S.A. 
CANADA 

t2G 
943.464 
C-40.565 I 

3H 
V - 165.403 
VC-2.91t 

{ 

t ·TYPE WITH 3 SECTION BASE 
BEFORE ENGINE NOS. 

2 • TYPE WITH CENTER SECTION OF BASE REMOVED USED ON AND AFTER ENGINE 
NOS. IN NOTE t. 

PRINTED IN U.S A. Standard parts are illustrated in back of book: 

7. t· 53 PACE NO. 10 

MODELS 

tOG. t2G 2 
H. 3H. 2 
10G.t2G 2 
H. 3H. 2 
tOG.t2G.H.3H. 2 
H. 3H. 2 
H. 3H. 2 
tOG. 12G 2 
t4G. 4H. 4 
t4G. 4H. 2 
t4G. 4H. 4 
tOG. t2G 2 
H. 3H. 2 

tOG.t2G.t4G 
10G.12G.14G t 
tOG.12G.14G 2 
10G.12G.14G 4 
tOG. 12G. t4G 4 

tOG. 12G. t4G 1 
lOG. 12G. t4G 2 
tOG. 1 2G, 1 4G 2 
tOG. t2G.14G 1 
tOG. 12G. t4G 2 

tOG. 12G,H, 3H. 1 
1 2G, 3H. 1 
14G.4H. 1 
tOG.t2G,H. 3H. 2 
t4G, 4H . 2 
tOG.12G.H.3H. 2 



ENGINE 
ILLUST.I PART ljc~ 
NUMBER NUMBER 'I DESCRIPTION 

0101- ENGINE MOUNTINGS-Cont'd. (Plates 01-1,2,3 ,5) 

0101· 38 
0101·38 
010 1· 38 

0101·40 

0101·47 
0 101 • 47 
010 1• 47 

526471 
526471 
532425 
1·0712 
380·07 
252·07 .... 
380·07 
532427 

529269 
532426 
533201 .... 
252·06 
380·06 .. -. .... 

REAR MOUHTING$-Cont•d. 

INSULATOR. REAR SUPPORT (WITH AD) (ILLUST. PAGE 10) 
INSULATOR. Rl GHT, REAR SUPPORT} 

AD' INSULATOR. LEF T, RE,t,R SUPPORT WITH 

SCREW. TO CONVERTOR HOUSING 7 I 16 "• 1 4X3/ 4" . 
WASHER. LOCK 71 t6 ". 

NUT. TO FR,t,ME 7 I 16 "· 20 
WASHER. PLAIN 7/16" 
WASHER, LOCK 7116 ". 

SPACER, LEFT SIDE. 

CAGE. REAR SUPPORT INSULATOR (EXCEPT AD). 
CAGE. REAR SUPPORT INSUL,t,TOR . LHC} AD CAGE. REAR SUPPORT INSUL,t,TOR RHC 

WITH . 
BOLT. TO CROSS MEMBER 318"•24X718" 

NUT, HE X. 318 ... 24 
WASHER. LOCK 318" 
WASHER. PL,t,IN 318". 
WASHER. PLAIN 7lt6 .. 

0102- CYLINDER BLOCK, HEAD AND GASKET 
(Plates 01-1,2,3,5) 

0102-t 
010 2· 3 

0102·1 

0102·15 
0102•t5 
0103·24·2 
0103•26·2 

524830 
5306 44 

524824 
1726 31 
194166 
547·06 
547 · 04 
547·02 
549·02 
194665 
106028 

529464 
172631 
547·06 

530160 
1726 31 
547·02 
547 ·02 

527358 
680171 

1258XL8 
1258XM9 

519859 
530292 
196 538 
530320 

CYLINDER BLOCK 
CYLINDER BLOCK: INCLUDES VALVE GUIDES (ON CHAMPION) C,t,M. 

SH,t,FT BE,t,RINGS AND CRANKSHAFT M,t,IN BEARING 
CAPS . M,t,IN BE,t,RINGS ARE NOT FURNISHED 
WITH CYLINDER BLOCK . 

CYLINDER BLOCK ASSEMBLY} FITTED WITH PISTONS •. 
CYLINDER BLOCK ASSEMBLY PINS AND RINGS 

CYLINDER BLOCK. 
PLUG. WATER JACKET 1 112". 
PLUG. WATE R JACKET 1 718". 
PLUG, W,t,TER JACKET DR,t,IN 318". 
PLUG. OIL DIS TRI BUTOR LINE END 114". 
PLUG, CRANKSH,t,FT BEARING OIL HOLE 118" 
PLUG. CRANKSHAFT BEARING OIL HOLE 118" 
PLUG. CAMSHAFT REAR BEARING 1 314" 
PLUG. OIL FILLER HOLE 

CYLINDER BLOCK. 
PLUG. WATER JACKET t 112". 
PLUG, WATER JACKET DRAIN 318". 
PLUG. OIL DISTRIBUTOR LINE END 318". 
PLUG, OIL DISTRIBUTOR LINE END 1 114". 
PLUG, CAMSH,t,FT REAR BE,t,RI NG 1 112" 
PLUG, CAMSHAFT REAR BEARING OIL LINE 1/8", 
PLUG, DISTRIBU TOR DRIVE SHAFT OIL LINE 118" (SQU,t,RE HE,t,D) 
PLUG, DISTRIBUTOR DRIVE SHAFT OI L LINE 118" 

(SLOTTED HE,t,D) 

DRA I N COCK. CYLINDER BLOCK} SERVICE ONLY 
DRAIN COCK. CYLINDER BLOCK 

BUSHING. REDUC ING. 

HOSE, DRAIN COCK} 
HOSE, DRAIN COCK SERVICE ONLY 

TUBE, BRE,t,THER. 
TUBE, BRE,t,THER. 

SCREW, THRU VALVE COVER 5I16"·18X4 7116" 
SCREW. THRU VALVE LIFTER COVER 5I!6"•18X5 1116". 

Standard parts a re illustrated in back of book 

PACE NO. tt 

0102 

MODELS 

10G.12G.H , 3H. 
t4G.4H. 
14G. 4H. 
10G.t2G. 1 4G.H. 3H. 4H 
10G.t2G. 14G,H,3H.4H 
tOG. 12G.14G.H.3H.4H 
t 0 G • 1 2 G. 1 4 G • H • 3H • 4H 
10G.t2G.14G.H,3H.4H 
14G. 4H. 

10G . 12G,H,3H . 
14G. 4H. 
14G.4H. 
10G,t2G. t4G.H.3H.4H 
tOG . t2G. t4G.H.3H.4H 
tOG.t2G.t4G.H.3H.4H 
t 0 G. t 2 G • H • 3H • 
t4G 

10G.t2G.t4G 
H, 3H. 4H 

tOG.t2G.t4G 
tOG.t2G.t4G 
t0G.t2G.t4G 
tO G. t2G. t4G 
tOG, t2G. t4G 
tOG . t2G. t4G 
tOG. t2G . 14G 
tOG. t2G . t4G 
IOG.t2G. t4G 

H, 3H. 4H 
H, 3H. 4H 
H , 3H. 4H 
H, 3H, 4H 
H. 3H. 4H 
H. 3H. 4H 
H. 3H , 4H 
H,3H.4H 

H ,3H.4H 

tOG.t2G.t4G 
H, 3H. 4H 
H, 3H. 4H 

tOG.t2G.t4G 
H, 3H, 4H 

tOG. !2G. t4G 
H,3H.4H 
tOG.t2G.t4G 
H . 3H . 4H 

PD 
CAll 

2 
t 
1 
4 
4 
2 
2 
2 
t 

1 
t 
1 
2 
2 
2 
2 
2 

1 
t 
4 
t 
4 
3 
1 
1 
1 

I 
6 
2 
4 
1 
t 
I 
I 

1 
2 
2 

PRINTED IN U .S A . 

7. t. 53 



0102 ENGINE 
ILLUST.I PART 1./C~ 
NUMBER NUMBER I· 'I DESCRIPTION 

0102- CYLINDER BLOCK, HEAD AND GASKET-Cont'd. 
(Plates 01-1,2,3,5) 

0102· 16 530410 

0102· 18 194194 
0102 · 18 510550 

0 102· 20 186622 
0 102· 20 530471 .. .. 

0102• 25 529278 
0102·25 529279 
0102· 25 529278 
0102• 25 529279 

0102· 25 529279 
0 102• 26 547 • 06 
0102· 28·1 194459 
0 102· 26· 1 19 4459 
0102· 28 • 2 519141 

520498 
533720 

0102·25 527222 
0102· 25 531375 
0102·26 551•12 

547·02 
0102·26•1 527831 

527834 
527834 
527835 

0103· 59 527718 
532446 
361 o07 

0 102• 30 527058 
0102•30 529321 

S· 369 

530814 

527304 

380•05 

527240 

PRINTED IN U .S A. 

CYLINDER BLOCK-Cont' d. 

BRACKET. BREATHER TUBE. 

GASKET , BREATHER TUBE . CORK (INCL. IN s. 369 SET) 
GASKET. BREATHER TUBE . CORK (INCL. IN 5308 14 St;T). 

PACK. BREATH ER TUBE FILTER . BEFORE} ENGINE 
PACK. BREATHER TUBE FILTER . AFTER NO. 821.994 

COTTER. 1/8"XI 1/2". . 
CYLINDER HEAD 

CYLINDER • STANDARD HEAD. 
HEAD. 
HEAD. 
HEAD, 

CYLINDER • HIGH COMP. (FOR ALTITUDES OVER 5000 FT,) 
CYLINDER • STANDARD 
CYLINDER • HIGH COMP . 
(FOR ALTITUDES OV ER 5000 

HEAD. CYLINDER (WITH AD}. 
PLUG. COR E 3/8" PIPE • 

•• } EXCEPT AD 

FT.) 

SCREW. TO BLOCK 7/16"• 14X2 5/ 16 " {LESS POW ER STEERING) 
SCREW. TO BLOCK 7/16 " •14X2 5/ 16" (WITH POWER STEE RING) 
SCREW. TO BLOCK AND GROUND CABLE 

7/16"•14X5/16"•18X3 17/64". 
SCREW. TO BLOCK THRU CABLES BRACKET 7/16"•14)(2 11/16 
STUD. TO BLOCK 7/16"•14•20X3 9/16" (WITH POW!;R STEERING) 

HEAD. CYLINDER • STANDARD 
HEAD. CYLINDER • HIGH COMP. (FOR ALTITUDES OVER 5000 FT.} 

PLUG, CORE 3/4" PIPE 
PLUG. 0 I l L IN E I /8" PIPE 
DOWEL. PIN .434X21/32". 
SCREW, TO BLOCK 7/16"• 14X3 9/16" (LESS POWER STEERING) 
SCREW. TO BLOCK 7/16"•14X3 9/16" (WITH POWER STEERING) 
SCREW. TO BLOCK 7/16"• 14X4 1/4". 
SCREW. TO BLOCK THRU ROCKER ARM BRACKET 7/16'''•14X6 9/16" 
STUD, TO BLOCK 7/16"•14•20X4 15/16" (WITH POVIER STEER.}. 

WASHER. PLAIN 7/16" (FOR 527718). 

GASKET. CYLINDER HEAD {INCL. IN S• 369 SET). 
GASKET. CYL I NDER HEAD {INCL. IN 530814 SET) 

GASKET SET. VALVE GRINDING • CONSISTS OF THE FO!.LOWING 
GASKETS:. 

I· 527058 
2·196276 
4· 495·05 

CYL. HEAD I 1·194660 WATER OUTLET 
VALVE COVER 
VALVE COVER 
SCREW 

I • 1 9 46 58 THERMOSTAT 
1•194194 BREATHER TU~E 

GASKET SET. VALVE GRINDING • CONSISTS OF THE FOI.LOWING 
GASKETS AND OIL SEALS 

2•529321 CYL, HEAD 1•530263 MANI IFOLD HEATER 

2•531414 ROCKER ARM COVER 

2•530266 INLET MAN I FOLD 

4•530264 EXH. MANIFOLD·END 
2·530265 EXH. MANIFOLD•CENTER 
2·530263 EXH, PIPE FLANGE 

2•527240 WATER MANIFOLD• 
UPP Ell 

2•527856 WATER MANIFOLD• 
LOWEll 

I• 510550 BREATHER TUBE 
1"527284 WATEil OUTLET 

16•527191 VALVE STEM OIL 
SEAL 

COVER. RIGHT CYLINDER HEAD REAR END 
SCREW. TO HEAD 5/16"•18X5/8" 

WASHER. LOCK 5/16". 

GASKET. RIGHT CYLINDER HEAD REAR END COVER. 

Standard parts are illuatrated in back of boolt 

PAGE NO. 12 

MODELS 

H,3H,4H 

lOG, 12G, 14G 
H, 3H. 4H 

lOG . 
l OG, 12G. 14G.H.3H.4H 
lOG, 12G. I4G,H.3H.4H 

lOG. 12G 
lOG. 12G 
14G . 
14G 
14G 
lOG , 1 2G. 14G 
IOG.t2G.t4G 
14G 

lOG 
IOG , I2G,I4G 
14G 

H. 3H. 4H 
H.3H.4H 
H,3H.4H 
H,3H.4H 
H, 3H, 4H 
H. 3H. 4H 
4H. 
H,3H.4H 
H,3H.4H 
4H. 
H.3H,4H 

lOG. 12G. 14G 
H . 3H,4H • 

lOG, 12G, 14G 

.... 
CAll 

I 

I 
I 

I 
I 
I 

I 
I 
I 

I 
I 
I 

19 
17 

I 
I 
2 

2 
2 
4 
2 
4 
18 
16 
10 
8 
2 
8 

I 
2 

I 

H,3H,4H I 

H. 3H. 4H 
H,3H,4H 
H. 3H, 4H 

H. 3H. 4H 

I 
2 
2 

J 

J 



ENGINE 
ILLUST. I PART ~~c~ 
NUMBER NUMBER 'I DESCRIPTION 

0102- CYLINDER BLOCK, HEAD AND GASKET-Cont'd. 
(Plates 01-1,2, 3, 5) 

CYLINDER HEAD-Cont' d. 
•••• RADIMETER OR HEAT INDICATOR (DASH UNIT)·SEE GROUP 1714 

0 102· 33 530127 
0102 · 33 532579 

280 ·111 0 

0102· 34 529456 

380·05 

GAGE, WATER TEMPERATURE (ENGINE UNIT). 
GAGE, WATER TEMPERATURE (ENGINE UNIT). 

NUT. TERMINAL No. 10•32 
WASHER. LOCK No. tO. 

ADAPTER. WATER TEMPERATURE GAGE. 
SCREW, TO HEAO 5/t6"·18X5/8". 

WASHER. LOCK 5/16" 

195~STUDEBI\KEfi.COM 

0103 

MODELS 

10G.t2G.H, 3H. t 
t4G, 4H. 1 
tOG.t2G.t4G.H,3H.4H t 
tOG.t2G.t4G.H,3H.4H 1 

H.3H.4H I 
H.3H.4H 2 
H, 3H, 4H 2 

527240 GASKET, WATER TEMPERATURE GAGE ADAPTER H,3H.4H 

0 102· 36 
0 102· 36 
0102· 36A 
0 102· 368 
0 102· 37 

0 102· 38 
0102· 38 

531089 
531090 

199278 
532115 
529412 
532383 
527835 .... 
380 · 05 

194660 
527284 

TERMINAL. WATER TEMPERATURE GAG E CABLE} AFTER CAR SERIALS H,3H,4H 
HOUSING, TERMINAL • • • 

8
' 113 " 090 S.B. H,3H,4H 

8.801.064 L.A. 

l;;;,-0102-36A ~- OI02-36B 

OUTLET. ENGINE WAT ER . !OG.t2G •• 
OUTLET. ENG INE WATER t4G 
OUTLET. ENGINE WATER H. 3H, 
OUTLET. ENGINE WATER 4H. 

SCREW. THRU HEAD 7/t6"•t4X4 t/8". tOG.t2G.t4G 
SCREW. TO WATER MANIFOLD 5/t6"•t8X7/8". H. 3H, 4H 

WASHER. LOCK 5/t6" H. 3H. 4H 

GASKET. ENGINE WATER OUTLET (INCL. IN S· 369 SET) tOG.t2G.t4G 
GASKET. ENGINE WATER OUTL ET (INCL. IN 530814 SET). H, 3H. 4H 

THERMOSTAT- See Group 0504 

SPARK PLUGS-See Group 0603 

0103- ENGINE VALVES AND VALVE MECHANISM 
(Plates 01-3, q, 5, 6) 

010 3· 1 
0103•2 
0103·1 
0 103· 2 

0103·4 
0103·4·1 
0 103· 4· 2 

0103·6 
0 103· 6 

0103·8 

19 4216 
194217 
52769 4 
52769 3 

194359 
527088 
530222 

514236 
533245 

168535 

0103·10 514235 
0103·10·1 527767 
0103·10·2 527766 

0103· 12 
0103·12 

19 5286 
527180 

VALVES, SPRINGS, GUIDES, TAPPETS AND COVERS 

VALVE • I N L E T 
VALVE. OUTLET. 
VALVE. INLET 
VALVE, OUTLET. 

GUIDE, VALVE 
GlJ I DE. INLET VALVE 
GUIDE. EXHAUST VALVE 

SPRING, VALVE. 
SPRING. VALVE. 

DAMPER. VALVE SPRING 

RETAINER. VALVE SPRING 
RETAINER. INLET VALVE SPRING 
RETAINER. EXHAUST VALVE SPRING 

SEAT. VALVE SPRING 
SEAT. VALVE SPRING (ORDER BY PAIRS) , 

Standard parts a re illustrated in b~~ek of book 

PAGE NO. 13 

tOG, 12G. 14G 
tOG. 12G. 14G 
H.3H.4H 
H. 3H. 4H 

tOG. 12G. t4G 
H.3H,4H 
H. 3H. 4H 

tOG. 12G. t4G 
H, 3H. 4H 

H,3H.4H 

tOG.t2G.t4G 
H.3H,4H 
H, 3H. 4H 

tOG. 12G. t4G 
H. 3H, 4H 

I 
t 
t 
t 
2 
4 
4 

t 
I 

6 
6 
8 
8 

12 
8 
8 

t2 
16 

16 

12 
8 
8 

12 
12 

PAINTED IN U.S A. 

7. 1· 53 



0103 ENGINE 
ILLUST. I PART jjc~ 
NUMBER NUMBER 'I DESCRIPTION 

0103- ENGINE VALVES AND VALVE MECHANISM-Cont•d. 
(Plates 01-3,~,5,6) 

VALVES, SPRINGS, GUIDES, TAPPETS AND C:OVERS 
-Cont1 d. 

01036 14 527191 

0103·16 519077 
0103· 16 519079 
0103·16 519080 
0103•17 519078 

0103·16 531696 
0103·16 531721 
0103·16 531722 

0103·20 195616 

0 103• 22· I 197 486 
0103•22•2 196689 
0103·24·1 196539 
0103· 24·2 196 538 

156768 

0 103· 25 196 276 

0103·26 527138 
010 3· 26.2 527196 

530220 
156768 

0 103· 26· 3 527136 

0 103· 27 52526 5 

0 103· 40 529432 
0103•40 532177 
0 103· 41 529400 
0103· 41 532161 

0103·45 527199 
0 103· 46 527198 
0 103· 47 527197 

. 0 103· 47 531068 -.. . 
0 103• 50 527890 

0103• 54 527182 
0103·55 527184 

0103• 58 527696 
0103• 59 527718 
0103·60 527711 

380·05 
5308 58 

0103•63 53147 5 
010 3· 60 527711 

530851 
367·05 

OIL SEAL. VALVE STEM (INCL. IN 530814 SET). 

TAPPET OR Ll FTER W/SCREW. VAlVE • STANDARD. 
TAPPET OR LIFTER W/SCREW. VALVE • .0005 OVERSIZE . 
TAPPET OR Ll FTER w/SCREW, VA L VE • • 001 OVERSIZE. 

SCREW. ADJUSTING 3/8"•24X3/4". 

TAPPET OR LIFTER. VA,LVE • STANDARD. 
TAPPET OR Ll FTER. VAL VE • .0005 OVERSIZE. 
TAPPET OR LIFTER, VAlVE· .001 OVERSIZE 

SPRING, VALVE liFTER. 

COVER, FRONT, VALVE SPRING. 
COVER, REAR, VAlVE SPRING 

SCREW, TO BlOCK 5/16"•18X3 1/8". 
SCREW. TO BLOCK 5/16"•18X4 7/16" 

GASKET. SCREW (INCL. IN S·369 SET). 

GASKET, VALVE SPRING COVER • CORK (INCL. IN S• 369 SET). 

COVER. VALVE LIFTER 
SCREW. TO BLOCK 5/16"·18X3 5/8". 
SCREW. TO BLOCK 5/16"·18X5 1/16" 

GASKET. SCREW 

GASKET. VALVE LIFTER COVER. 

BAFFLE. VALVE CHAMB"ER 0 IL 

ROCKER ARMS, SHAFT AND PUSH RODS 

ARM W/SCREW, VALVE ROCKER • NOTE 3. 
ARM W/SCREW. ENGI NE VALVE ROCKER • NOTE 4 

SCREW. ADJUSTING 3/8"•24X3/4".•,NOTE 3 
SCREW, ADJUSTING 3/8"•24X15/16" • NOTE 4 

SPRING, VALVE ROCKER ARM. 
WASHER. SPRING 
WASHER, INNER. PLAIN 53/64" 1.0. X 1 5/16" 0 . 0 .. 

WASHER. OUTER, SPECIAL 
COTTER. 3/32"X1 1/4". 

PUSH ROO. VALVE ROCKER ARM. 

SHAFT w/PLUGS. VALVE ROCKER ARM 
PLUG. CUP 1/2" 

BRACKET, VALVE ROCK ER ARM SHAFT 
SCREW. THRU CYL. HEAD 7/16"• 14X6 9/16" 
STUD, BRKT. AND ROCKER ARM CO VER 5/16"·18•241X4 1/4". 

WASHER, STUD LOCK 5/16" 
GROMMET, RUBBER 

COVER. VALVE ROCK ER ARM ( INCLS. RETAINERS). 
STUD. THRU ROCKER ARM SHAFT BRKT. 5/16"•18•2:4X4 1/4" 

NUT. CROWN 5/16"•24 
WASHER . PLAIN 11/32". 

{ 

3 • 

NOTES 4 • 

TYPE WITH 3/4" LONG AOJ. SCREW USED ON MODEL 3H BEFORE ENGINE NOS. 
U.S.A. V - 155643 • CANADA VC-2676 . 

TYPE WITH 15/16 " LONG ADJ, SCREW US ED ON AND AFTER ENGIINE NOS . IN 
NOTE 3. 

PRINT EO IN U.S A . 

7 • I• 53 
Standard parts are illustrated in back of book 

PAGENO. 14 

1953STUDEBAKE~.COM 

MODELS 

H, 3H, 4H 

lOG. 12G. 14G 
lOG. 12G. I 4G 
lOG. 12G. 14G 
lOG. 12G. I 4G 

H. 3H. 4H 
H, 3H, 4H 
H, 3H, 4H 

lOG. I zG. 14G 

lOG. t2G. 14G 
10G.12G.14G 
lOG. 1 zG. 14G 
lOG. 12G. 14G 
lOG. I 2G . 14G 

lOG. 12G. 14G 

H.3H.4H 
H, 3H. 4H 
H, 3H, 4H 
H. 3H. 4H 

H, 3H, 4H 

lOG. 12G. 14G 

H.3H. 
3H. 4H 
H, 3H. 
3H . 4H 

H, 3H , 4H 
H, 3H, 4H 
H. 3H. 4H 
H, 3H, 4H 
H. 3H, 4H 

H. 3H, 4H 

H, 3H, 4H 
H, 3H, 4H 

H,3H,4H 
H, 3H, 4H 
H.3H.4H 
H,3H,4H 
H, 3H, 4H 

H. 3H, 4H 
H,3H.4H 
H •. 3H, 4H 
H, 3H, 4H 

... 
CAll 

16 

12 
12 
12 
12 

16 
16 
16 

12 

1 
I 
3 
1 
4 

2 

1 
2 
1 
3 

1 

1 

16 
16 
16 
16 

6 
4 
4 
4 
4 

16 

2 
4 

8 
8 
8 
8 
8 

2 
8 
8 
4 



ENGINE 
ILLUST., PART ~~CH~ 
NUMBER NUM.BER 'I DESCRIPTION 

0103- ENGINE VALVES AND VALVE MECHANISM-Cont'd. 
(Plates 01-3, ~. 5, 6) 

0103·65 
0 103·6 5 

527845 
531414 

531548 

ROCKER ARMS, SHAFT AND PUSH RODS.·Cont1 d. 
GASKET . VALVE ROCKER ARM COVER • 
GASKET. VALVE ROCKER ARM COVER • 

CLIP. GASKET RETAINER-SERVICE 

BEFORE} ENGINE NO. 
AFTER U.S . A. V-60.197 

CANADA VC-1.239 
ONlY (FO I~ 5278 45) , 

OIOlt- CAMSHAFT AND BEARINGS, GEAR AND COVER 
(Plates 01-3,~,5,6} 

0104·1 
0104· 1 
0 104·1 

0104· 3 

0 104· 3 

0 104· 10 
0 104· 10 
0 104· 10 
0 104· 10 

0104· 11 
0104•12 

0104·14 

0104·16 
0104· 16 

0104·20 

0104· 20 

0104•22 
0 104· 22 

0104·24 
0104·24 

0 104· 26 

524882 
532310 
532308 

526224 

529459 

532125 
532126 
532129 
532130 

461 · 606 
2•0616 

380·06 

195385 

194228 
527085 
512709 
527657 
40X125 

516495 
1·0512 
360·05 
156768 
2·0512 
252·05 
36 t·05 
380·05 

52712t 
5303t2 

t94219 
527t3t 

t97591 
167156 

675125 

CAMSHAFT AND BEARINGS 

CAMSHAFT. 
CAMSHAFT KIT (INCL. ROCKER ARM ADJ , SCREW!;) NOTE 5. 
CAMSHAFT • NOTE 6 

BEARING SET. CAMS HA FT • CONSISTS OF:, 
1·196971 BEARING, FRONT I 1•t96973 BEAI11NG, NO, 3 
1•196972 BEARING, NO. 2 1•196974 BEAI11NG, REAR 

BEARING SET. CAMSHAFT • CONSISTS OF:, 
1·529460 BEARING, FRONT I 1·529462 BEAH NG, NO. 3 
1•529461 BEARING, NO. 2 1•529463 BEAI11NG, NO, 4 

1·530022 BEARING, REAR 

TIMI NG GEAR AND COVER 

GEAR. CAMSHAFT TIMING· STANDARD liM IT, 
GEAR, CAMSHAFT T IMING • HIGH LIMIT, 
GEAR, CAMSHAFT TIMING· STANDAR D liMIT. 
GEAR, CAMSHA FT TIMING· HIGH LIMIT, 

KEY, WOODRUFF 3/16 "X3/4" 
SCREW, TO CAMSHA FT 3/6"•24X1". 

WASHER, PLAIN 3/8". 
WASHER. LOCK 3/8" 

SPACER, CAMSHAFT TIMING GEAR. 

THRUST PLATE, TIMING GEAR 
THRUST PLATE. TIMING GEAR 

SCREW, TO BLOCK 5/t6"·16X3/4". 
SCREW, TO BLOCK 5/16"·18X11/16". 

WASHER, LO CK 5/16". 

COVER. TIMING GEA R. 
SCREW, TO BLOCK 5/16"•18X3/4", 

WASHER. LOCK 5/16 ", 
GASKET. SCREW 

BOLT, TO PLATE 5/16"·24X3/4" 
NUT. HEX. 5/16"·24. 
WASHER. PLAIN 5/16" 
WASHER. LOCK 5/16". 

COVER. TIMING GEAR. 
SCREW AND WASHER. TO BLOCK 5/16"•18X5/13" 

GASKET. TIMING GEAR COVER • CORK. 
GASKET. TIMING GEAR COVER • CORK. 

WASHER, TIMING GEAR COVER • FELT . 
WASHER. TIMING GEAR COVER • FELT. 

REINFORCEMENT, TIM ING GEAR COVER. 

{ 

• • US E AS REQUIRED. 
5 • USED ON MODEl 3H BEFORE ENGINE No. V-203.692 • 

. NOTE$ 6 • TYP E WITH PRICK PUNCH MARKI NG ON FRONT END OF CAMISHAFT USE D ON AND 
AFTER ENGINE No. IN NOTE 5. 

Standard parts are illustrated in back of book 

PAGE NO. 15 

OIOlt 

MODELS 

H 
H. 3H, 4H 

H 

tOG. 12G, 14G 
H . 3H. 
3H, 4H 

PU 
CAll 

2 
2 

20 

tOG.t2G.14G 1 

H, 3H, 4H 1 

lOG. 12G. 14G 
10G.12G.t4G 
H.3H. 4H 
H,3H.4H 
lOG. 12G. 14G.H,3H.4H 
lOG. 12G. 14G.H.3H,4H 
lO G. 12G. 14G,H ,3H,4H 
tO G. 12G, t4G.H. 3H, 4H 

tOG. 12G. t4G,H.3H.4H 

10G.t2G.t4G 
H, 3H, 4H 
tOG. 12G. 14G 
H,3H,4H 
tOG. 12G. 14G,H,3H.4H 

tOG. 12G. 14G 
!OG. 12G. 14G 
lOG. 12G. 14G 
!OG. 1 2G. 14G 
10G.12G. 14G 
10G.t2G.t4G 
tOG. 12G. 14G 
lOG. 12G. 14G 

H. 3H. 4H 
H, 3H, 4H 

10G.t2G. 14G 
H, 3H. 4H 

10G.12G.14G 
H,3H.4H 

lOG.tzG.t4G 

• 
• 

1 
1 
2 
2 
2 

1 
6 
6 
2 
4 
4 
1 
4 

t 
13 

PRINTED IN U.S A, 

7. 1· 53 



0105 ENGINE 
ILLUST. I PART ljc~ 
NUMBER NUMBER '! DESCRIPTION 

0105- CRANKSHAFT, BEARINGS, CAPS, GEAR AND DAMPER 
(Plates 0 1-~. 6) 

0105·1 
0 105·1 

0105·3 
0105• 3 

0105• 5 
0105·5 

0105·7 
0105·7 
0105•7 
0105·7 
0105·7 
0105·7 

0105·9 
0 105·9 

0105·15 
0105· 16.17 

0105· 22 
0 105• 23 

010 5· 15 
0105· 16.17.18 

0 105· 22 
0 105· 23 

0 105· 25 
0105·25 

0105· 27 
0105·27 

527779 
530081 

194324 
527084 

461·808 

194077 
527086 

194078 
197391 
197392 
186693 
186694 
18669 5 

197592 
189316 

195155 
195156 
525648 
186664 
167772 

527066 
527067 
527233 
181331 
167772 

197178 
530 526 
530527 

522144 
527249 

010 5· 30. 31. 517909 
32,37 

0105•30,31, 520827 
32.37 

0105·30,31. 517901 
32.37 

0105•30, 31. 517902 
32,37 

0 tO 5· 30. 31. 517903 
32.37 

CRANKSHAFT 

CRANKSHAFT 
CRANKSHAFT (INCL. PILOT BEARING) 

GEAR. CRANKSHAFT TIMING. 
GEAR. CRANKSHAFT TIMING, 

KEY. WOODRUFF 1/4"Xt" 

THRUST WASHER. CRANKSHAFT. 
THRUST WASHER, CRANKSHAFT. 

SHIM. CRANKSHAFT THRUST WASHER 
SHIM. CRANKSHAFT THRUST WASHER 

SHIM. CRANKSHAFT THRUST WASHER . .. 
SHIM. CRANKSHAFT THRUST WASHER . 
SHIM. CRANKSHAFT THRUST WASHER 
SHIM, CRANKSHAFT THRUST WASHER 

SLINGER. CRANKSHAFT 0 I L, 
SLINGER. CRANKSHAFT 0 I L. 

BEARING, clutch pilot - See Group 0297 

BEARING CAPS AND BEARINGS 

CAP. FRONT, CRANKSHAFT BEARING (No. I) 
CAP, INTERMEDIATE, CRANKSHAFT BEARING( (NO, 2, 3). 
CAP. REAR, CRANKSHAFT BEARING (NO. 4). 

SCREW. TO BLOCK I/2"•13X2 5/8". 
WASHER. PLAIN 33/64" 

CAP. FRONT, CRANKSHAFT BEARING (NO. I) 
CAP. INT ERME DIATE, CRANKSHAFT BEARING (NO. 2.3,4). 
CAP, REAR, CRANKSHAFT BEARING (No. 5) (INCL. STUDS). 

SCREW. TO BLOCK 1/2"•13X2 13/16". 
WASHER. PLAIN 33/64" • 

OIL SEAL. REAR BEARING CAP • WOOD. 
OIL SEAL. RIGHT, REAR BEARING CAP • CORK 
OIL SEAL. LEFT, REAR BEARING CAP • CORK. 

SEAL. REAR BEARING CAP • RUBBER. 
SEAL. REAR BEARING CAP • RUBBER. 

BEARING SET, CRANKSHAFT • STANDARD • CONS ISTS OF:. 

THICK 
.003. 
.oos. 
.007. 
.003. 
.005. 
.007. 

1• 513404 BEARING, FRONT ,1·519284 BEARING, REAR 
2·513405 BEARING, (NO. 2,3) 

BEARING SET. CRANKSHAFT •• 001 UNDERSIZE • CONSISTS OF:. 
1·519282 BEARING, FRONT 11•519285 BEARING, REAR 
2• 519283 BEARING, No. 2. 3 

BEARING SET, CRANKSHAFT • .010 UNDERSIZE • CONSISTS OF:. 
1•196997 BEARING, FRONT 11 •519286 BEARING, REAR 
2•512799 BEARING, No. 2,3 

BEARING SET, CRANKSHAFT • .020 UNDERSIZE • CONSISTS OF:. 
1•196998 BEARING, FRONT 1 1•519287 BEARING, REAR 
2·512800 BEARING, No. 2.3 

BEARING SET. CRANKSHAFT • .030 UNDERSIZE • CONSISTS OF:. 
1•196999 BEARING, FRONT ,1·519288 BEARING, REAR 
2• 512801 BEARING, NO. 2, 3 

NOTE { • • USE AS REQUIRED. 

PRINTED IN U .S A. 

7 • I• 53 

Standard parts are illustrated in back of book 

PAGE NO. 16 

195~STUDEBI\KEfi.COM 

MODELS 

IOG.t2G.t4G 
H,3H.4H 

tOG.t2G, t4G 
H,3H.4H 
tOG.t2G. t4G,H.3H,4H 

tOG.t2G.t4G 
H, 3H. 4H 

tOG.t2G.t4G 
toG. t2G. t4G 
IOG.t2G.t4G 
H. 3H. 4H 
H, 3H. 4H 
H,3H.4H 

tOG. t2G. 14G 
H.3H.4H 

lOG. 12G. 14G 
lOG. 12G. t4G 
IOG.12G. 14G 
toG. 12G. 14G 
tOG. 12G. 14G 

H,3H.4H 
H.3H.4H 
H. 3H. 4H 
H. 3H. 4H 
H. 3H. 4H 

lOG. 12G. 14G 
H, 3H. 4H 
H. 3H. 4H 

lOG. 12G. t4G 
H. 3H. 4H 

tOG.12G. 14G 

PD 
CAJI 

I 
I 

I 
I 
I 

I 
I 

• 
• 
• 
• 
• 
• 

I 
I 

I 
2 
I 
8 
8 

I 
3 
I 

10 
10 

2 
1 
1 

2 
2 

toG. 1 2G. t4G I 

tOG.t2G.t4G I 

IOG.t2G.t4G I 

toG.t2G.t4G I 

-J 



ENGINE 
ILLUsT. I PART 11c~ NUMBER NUMBER l 'I . _ .. DESCRIPTION 

0105- CRANKSHAFT, BEARINGS, CAPS, 
-Cont 1 d. 

GEAR AND I>AMPER 
(P1 ates 0 1-~. 6) 

0105•30,31 , 530796 
32,33 , 37 

0105·30,31. 530797 
32,33,37 

0105·30,31, 530798 
32, 33. 37 

0105·30,31, 530799 
32,33,37 

0105·30,31. 530800 
32,33,37 

0105·40 
0 105· 40 

0105·45 
0105·45 
0105·45 
0105·46 
0105-46 

0 105· 46 

0105·47 
0105•48 

0105·49 
0105· 50 

0105· 52 
0 105· 52 
0105·52 

0105·57 
0105· 57 
0105-57 
0105· 57 

531326 
530311 

519387 
527830 
533128 
515111 
515111 

534295 

515202 
522490 

186703 
186704 

186702 
186702 
533278 

516113 
182083 

515926 
534393 
527257 
533890 

461·606 
178762 
252· 05 
380· 05 

BEARING CAPS AMD BEARINGS-Cont'cl. 

BEARING SET. CRANKSHAFT • STANDARD • CONSISTS OF: 
1· 530781 BEARING, FRONT I 1•530791 BEARING, REAR 
3•530786 BEARING, No. 2,3,4 

BEARING SET. CRANKSHAFT • .001 UNOERSIZE • CONSISTS OF: 
1·530782 BEARING, FRONT 11·530792 BEARING, REAR 
3•530787 BEARING, No. 2.3.4 

BEARING SET. CRANKSHAFT • .010 UNDERSIZE • CONSISTS OF: 
1•530783 BEARING. FRONT I 1·530793 BEARING. REAR 
3 • 530788 BEARING. No. 2,3,4 

BEARING SET. CRANKSHAFT • .020 UNDERSIZE • CONSISTS OF: 
1·530784 BEARING, FRONT I 1·530794. BEARING, REAR 
3•530789 BEARING, No. 2,3,4 

BEARING SET. CRANKSHAFT • .030 UNDERSIZE • CONSISTS OF: 
1·530785 BEARING. FRONT I 1·530795 BEARING. REAR 
3·530790 BEARING, No. 2.3.4 

CRANKSHAFT BEARINGS SHOULD ALWAYS BE ORDERED IN SETS. 
THE SEPARATE BEARINGS WHICH COMPRISE THESE SETS MAY 

STILL BE OBTAINED AT THE FACTORY BUT SHOULD BE 
ORDERED ONLY WHEN A BEARING IN A SET HAS BEEN 
DAMAGED DURING INSTALLATION. SEE ABOVE LIST• 

lNG OF BEARING SETS AND COMPONENT PARTS. 

OIL SEAL. CRANKSHAFT REAR BEARING • RUBBER. 
OIL SEAL. CRANKSHAFT REAR BEARING • RUBBER. 

FLYWHEEL. 
FLYWHEEL. 
FLYWHEEL. 

SCREW. 
SCREW. 

VIBRATION DAMPER 

VIBRATION DAMPER . 
VIBRATION DAMPER. 
VIBRATION DAMPER. 
TO CRANKSHAFT 11/16 ' '•16X2 1/16 "' 
TO CRANKSHAFT II/16"• 16X2 1/16'" (LESS 
STEERING) • 

POWER 

SCREW. TO CRANKSHAFT II/16"•1 6X2 5/8" (WITH POWER 
STEERING) • 

LOCK PLATE. 
WASHER. PLAI .N 11/16''. 

CUSHION. FRONT, VI BRATtON DAMPER • RUBBER • 
CUSHION. REAR. VIBRATION DAMPER • RUBBER. 

PLATE. VIBRATION DAMPER LOCK. 
PLATE. VIBRATION DAMPER LOCK (LESS POWER STEERING). 
PLATE. VIBRATION DAMPER LOCK (WITH POWER STEERING). 

PILOT. VIBRATION DAMPER I 3/16'' LONG } LESS POWER. 
PILOT. VI BRATtON DAMPER I 13/32" LONG STEERING 

PULLEY, FAN DRIVE (LESS POWER STEERING) (INCL. PILOTS). 
PULLEY. FAN DRIVE (WITH POWER STEERING) • 
PULLEY. FAN DRIVE • 
PULLEY. FAN DRIVE 

KEY. WOODRUFF 3/16"X3/4" 
BOLT. TO DAMPER 5/16"•24XI 3/8" (WITH POWER STEERING). 

NUT. HEX. 5/16"•24. 
WASHER. LOCK 5/16". 

Standard parta are illuatrated in bac:k of book 

PAGE NO. 17 

0105 

MODELS 

H.3H.4H 

.... 
CAll 

H. 3H. 4H I 

H.3H.4H I 

H.3H.4H I 

H.3H.4H I 

lOG. t2G.I4G 
H.3H.4H 

lOG. 12G. 14G 
H. 3H. 
4H. 
IOG.I2G.t4G.H.3H. 

4H. 

2 
2 

4H. • I 
IOG.I2G.t4G.H.3H.4H I 
IOG.t2G.I4G.H.3H.4H I 

IOG.I2G.I4G.H.3H.4H I 
tOG.I2G.I4G.H.3H.4H I 

lOG. t2G.H. 3H. 4H 
14G 
14G • • 

IOG.t2G.I4G 
IOG.I2G.14G 

lOG. 12G. 14G 
14G 
H. 3H. 
4H. 
10G.I2G.I4G 
14G 
14G. 
14G 

4 
2 

I 
1 
I 
I 
I 
6 
6 
6 

PRINTED IN U.S A. 

7. I· 53 



0105 ENGINE 
ILLUST., PART I CH~ 
NUMBER NUMBER ~~ DESCRIPTION 

0105- CRANKSHAFT, BEARINGS, CAPS, GEAR AND DAMP~R 

0105·60 527252 
461·606 

178762 
534350 
252·05 
380•05 

0105·65 527800 
0105· 66 526851 

264·06 

-Con t 1 d. ( P 1 ate s o 1- ", 6) 

VIBRATION DAMPER-Conttd. 

HUB, FAN DRIVE PULLEY • 
KEY, WOODRUFF 3/16 "X3/4" • 
BOLT. TO PULLEY 5/16"•24X1 
BOLT. TO PULLEY 5/16 "•24X2 

NUT, HE X. 5/ 16 "• 24. 
WASHER. LOCK 5/16". 

3/8" {LESS POWER :STEERING). 
1/8" {W I TH POWER STEERING), 

DRIVE PLATE (with AD) (111ust. Page 10) 

PLATE. CRANKSHAFT TO CONVERTER DR I VE (WITH AD), 
BOLT. TO CRANKSHAFT 3/8"•24Xt5/16" 

NUT. LOCK 3/8"• 24 

------ ----------, 
19~3$TUD~BAK~f\,CO~ 

MODELS 

H.3H.4H. 
H.3H.4H 
H.3H.4H 
4H. • 
H.3H.4H •• 
H .3H .4H 

... 
CUI 

t 
t 
6 
6 
6 
6 

toG. t2G. t4G,H,3H.4H t 
tOG.t2G. t4G,H.3H.4H 6 
tOG. 12G. t4G,H,3H . 4H 6 

0105·68 52780 t REINFORCEMENT. CRANKSHAFT TO CONVERTER DRIVE PLI\TE (WITH AD) tOG. t2G, t4G,H,3H,4H t 

0105·70 
0105·70 

0105·73 

0106-
0106·1 
0106·t 
Ot06·2 

0106·6 
0106·6 

533891 
533890 

534294 

FLYWHEEL 
52527 5 
52709 t 
194542 
252·06 
380·06 

525271 
525272 

POWER STEERING DRIVE PULLEY (P1 ate a {) 1- ~. 6) 

PULLEY. POWER STEERING DRIVE. 
PULLEY. POWER STEERING DRIVE . 

SPACER. POWER STEERING DRIVE PULLEY 

AND STARTER GEAR (Plates 01-~, 6) 

FLYWHEEL wjSTARTER GEAR AND PILOT BEARING { EXCEI'T AD) 
FLYWHEEL W/STARTER GEAR {EXCEPT AD) 

BOLT. TO CRANKSHAFT 3/8"·24Xt t3/16" 
NUT. HEX. 3/8"• 24 • 
WASHER . LOC~ 3/8" 

GEAR. STARTER RING {EXCEPT AD) . 
GEAR, STARTER RING {EXCEPT AD) •• 

•• • • HOUSING. CLUTCH AND FLYWHEEL • SEE GROUP 0209 

0107- CONNECTING RODS AND BEARINGS (P1 ates 0 f .. ~. 6) 

. 

14G . t 
4H. . t 

4H . t 

tOG.t2G. 14G t 
H,3H.4H • t 
tOG.12G. 14G.H ,3H .4H 6 
tOG.t2G. t4G.H.3H.4H 6 
tOG. t2G. t4G,H,3H.4H 6 

tOG.t2G.14G t 
H . 3H.4H I 

520161 CONNECTING ROO SET· CONSISTS OF: tOG.t2G.t4G t 
3·517921 CONN. ROD (N0.1.3,5) I 3•517922 CONU. ROD 

(N0 .. 2,4.6) 

530759 CONNECTING ROO SET • CONSISTS OF: • H,3H.4H I 
4·5271t4 CONN. ROD {NO.I.3 . 5,7 ) I 4·527115 CONN. ROD 

(No. 2.4,6.8) 

0107 · 1 5179 21 CONNECTING ROD. LESS BEARINGS (No . 1. 3. 5) . 10G.12G.1 4G . 3 
0107·1 517922 CONNECTING ROO, LESS BEAR I HGS {No. 2. 4, 6) tOG. 12G. 14G 3 
0107·3 533801 BOLT. ROD CAP 1 t/32 " •24X2 1/4" . tOG. 1 2G. t4G 12 

0107·4 196685 NUT. HEX. 11/32"·24 . . t OG. 12G. 14G . 12 

0107·5 196710 NUT. PAL . 11/32". . . . toG. t 2G. 14G . 12 

0107·7 197299 SCREW. TAPERED PISTON PIN LOCK 3/8"•24X1 11/16 ... . . tOG. 12G. t 4G 6 

252·06 NUT. HEX. 3/8 ... 24 . tOG. 12G. 14G . . 6 

384•06 WASHER. SHAKEPROOF 3/8'' tOG.t2G.t4G . . 6 

0107·1 527114 CONNECTING ROO, LESS BEARINGS (N o. 1.3.5,7) . H.3H.4H . . . 4 

0107·1 527115 CONNECTING ROD . LESS BEARINGS {No. 2. 4,6 ,8) H ,3H.4H 4 

0107·3 527089 BOLT. ROD CAP 3/8 ". 24X2 13/32" H,3H,4H . t 6 

0107·4 197402 NUT . HEX. 3/8"· 24 H,3H,4H 16 

0107·5 306·06 NUT. PAL. 3/8". . H. 3H, 4H 16 

0107·7 529346 SCREW. TAPERED PISTON PIN LOCK 3/8"•24Xt 27/32" H. 3H. 4H 8 

252·06 NUT. HEX. 3/8 " · 24 . H.3H.4H 8 

384·06 WASHER. SHAKEPROOF 3/8" . H,3H,4H . . 8 

PRINT EO Ill U.S A. Standard parta are illuatrated in back of book 
7. 1· 53 PACE NO. 18 



\......-

ENGINE 
ILLUST.I PART ~c~ 
NUMBER NUMBER /j DESCRIPTION 

195~STUDEBI\KER.COM 

MODELS 

0108 
PD 
CAll 

0107- CONNECTING RODS AND BEARINGS-Cont'd . {Plates 01-~,6) 

0107·10 
0107·10 
0107·10 
0107·10 
0107·10 

0107· 10 
oto7 - 1o 
0107·10 
0107·10 
0107·10 

0 108-
0108·1 
0108·1 
0108·1 
0108 · 1 
0108•1 

0108·1 
0108·1 
0108·1 
0108·1 
0108·1 

0 108· 3 
0108 · 3 
0108 · 3 

0108·3 
0108·3 
0108·3 

0108•7, 
8 , 9 

0108·7. 
8 , 9 

0108• 7 , 
8,9 

0108• 7 , 
8,9 

0108·7. 
8,9 

0108•7, 
8,9 

0108•7, 
8,9 

520834 BEARING UNIT. CONNECTING ROD • STANDARD 
522292 BEARING UNIT, CONNECTING ROO • .oot UNDERSIZE 
520835 BEARING UNIT. CONNECTING ROD • . oos UNDERSIZE 
520836 BEARING UNIT, CONNECTING ROD • .oto UNDERSIZE 

520837 BEARING UNIT. CONNECTING ROD • .020 UNDERSIZE 

530761 BEARING UNIT, CONNECTING ROD • STANDARD 

530762 BEARING UNIT. CONNECTING ROD • .001 UNDERSIZE 

530763 BEARING UNIT. CONNECTING ROD • .oos UNDERSIZE 

530764 BEARING UNIT. CONNECTING ROD • .010 UNDERSIZE 

530765 BEARING UNIT, CONNECTING ROD • .020 UNDERSIZE 

PISTONS, PINS AND RINGS (Plates 0 1- ~. 6) 

524316 
524294 
524296 
524297 
522112 

529428 
530640 
530641 
530642 
530643 

195268 
195873 
195874 

521689 
521690 
52169 t 

518102 

518103 

518104 

52269 5 

527033 

527035 

527036 

PISTON W/PIN . STANDARD 
PISTON W/PIN . • 010 OVERSIZE • 
PISTON W/P IN, • .020 OVERSIZE. 
PISTON W/PIN . .030 OVERSIZE. . 
PISTON W/PIN . .040 OVERSIZE. 

PISTON w/PIN . STANDARD . 
PISTON W/PIN . .010 OVERSIZE • . 
PISTON W/PIN . .020 OVERSIZE. . 
PISTON W/PIN • .030 OVERSIZE. . 
PISTON W/PIN . .040 OVERSIZE. . . . 
PISTON PIN . STANDARD 
PISTON PIN • .0025 OVERSIZE 
PISTON PIN • , 00 5 0 V E R S I Z E • . 
PISTON PIN • STANDARD . 
PISTON PIN . • 0025 OVERSIZE 
PISTON PIN • .005 OVERSIZE. . 

PISTON RINGS 

e PISTON RING SET • STANDARD • CONSISTS 0 F: 
6· 196596 COMP, Rl NG, TOP I 6• 520203 0 I L RING 

6· 196575 COMP. RING, 2ND RING 

e PISTON RING SET • • 020 OVERSIZE • CONSISTS Of: • 

6·196614 CoMP. RING, TOP I 6· 520204 0 I L Rl N G 
6 · 196617 COMP. RING, 2ND RING 

e PI STON Rl NG SET • • 030 OVERSIZE • CONSISTS OF: • 

6·1966 15 COMP. RING, TOP I 6 • 520 20 5 0 I L RING 
6·196618 COMP. RING, 2ND RING 

e PISTON RING SET • .040 OVERSIZE . CONSISTS Of:. 

6·5221t5 CoMP. Rl NG, TOP 
I 6• 522448 0 I L Rl NG 

6. 522116 COMP. RING, 2ND RING 

• PISTON RING SET • STANDARD • CONSISTS Of: 

6·527028 CoMP. R lNG, TOP I 6·520203 OIL Rl NG 

6 · 196 57 5 CoMP. RING, 2ND Rl NG 

.PISTON RING SET· • 0 20 0 V E R S I Z E . CONSISTS OF:, 

6·527030 
6·t96617 

• PISTON RING 
6· 527031 
6·196618 

• • TYPE WITH 

• • TYPE WITH 

COMP. RING. TOP I 6· 520204 0 I L Rl NG 
COMP. RING, 2ND RING 

SET • .030 OVERSIZE . CONSISTS Of:. 
COMP. RING, TOP I 6• 520205 OIL Rl NG 
COMP. RING, 2ND RING 

STANDARD TOP RING. 
CHROME PLATED TOP RING, 

Standard part• are illustrated in bac:k of book 

PAGE NO. 19 

tOG, !2G, 14G 6 ' 
tOG, t2G, !4G 6 
toG. t2G, t4G 6 
tOG. t2G, t 4G 6 
10G,!2G,t4G 6 

H, 3H, 4H 8 
H.3H,4H 8 
H,3H,4H 8 
H,3H.4H 8 
H,3H.4H 8 

lOG, 12G, 14G 6 
toG. I 2G. 14G 6 
toG, 12G. 14G 6 
tOG. 12G. 14G . 6 

. lOG, t2G. 14G 6 

H, 3H, 4H 8 
H.3H.4H 8 
H, 3H, 4H 8 
H, 3H, 4H 8 
H. 3H, 4H 8 

. tOG. 12G, t4G 6 
lOG, 12G, 14G . 6 
toG.t2G. t4G 6 

. H. 3H. 4H . 8 
H. 3H. 4H 8 
H,3H.4H 8 

. tOG.t2G.14G 1 
AND INNER 

lOG. 12G. 14G 1 
AND INNER 

tOG. 12G. 14G 1 
AND INNER 

lOG. 12G.t4G 1 
AND INNER 

tOG, 12G. t4G 1 
AND INNER 

. 10G.t2G.t4G 1 
AND INNER 

tOG. t2G. I 4G 1 
AND INNER 

PRINTED IN U.S A. 

7. 1• 53 



l 

0108 ENGINE 
ILLUST. , PART ICH~ 
NUMBER NUMBER /I DESCRIPTION 

0108- PISTONS, PINS AND RINGS-Cont 1 d. (Plates 01-14-,6} 

0108·7. 
8,9 

0108•7. 
8,9 

0108•7, 
8,9 

0108·7. 
8,9 

0108·7, 
8,9 

0108·7. 
8,9 

0108·7, 
8,9 

0108·7. 
8,9 

0108•7. 
8,9 

0109-

0109·1 

0109·1 
0109·1 

0109•7 
0109·9 

0109•11 

PISTON RINGs-Cont1 d. 

527037 • PISTON RING SET • .040 OVERSIZE • CONSISTS OF:. , 

530975 

530976 

530977 

530978 

531664 

531665 

531666 

531667 

6·527032 COMP. RING, TOP I 6·522448 OIL RING AND INNER 
6• 522116 COMP. RING, 2ND RING 

e PISTON RING SET • STANDARD . CONSISTS OF: . 
16·527724 COMPRESSION RING I 8 • 530986 0 I L R lNG AND INNER 

RING 

e PISTON RING SET • .020 OVERSIZE . CONSISTS OF:. . 
16· 530979 COMPRESSION RING I 8·530987 OIL RING AND INNER 

RING 

e PISTON RING SET • .030 OVERSIZE . CONSISTS OF:. 

16·530980 CoMPRESSION RING I 8• 530988 OIL RING AND INNER 
RING 

e PISTON RING SET . .040 OVERSIZE . CONS I STS OF:, 
16· 530981 COMPRESSION RING I 8·530989 OIL RI NG AND INNER 

Rl NG 

• PISTON RING SET • STANDARD . CONSISTS OF: . . 
a. 531660 CoMP. RING, TOP I 8· 530986 OIL RING AND INNER 
8· 527724 COMP. R lNG, 2ND R lNG 

• PISTON RING SET • .020 OVERSIZE . CONSISTS OF:. 
8·531661 COMP. RING, TOP I 8•530987 O I L RI NG AND INNER 
8-530979 COMP, RING, 2ND RING 

• PISTON RING SET . .030 OVERSIZE . CONS I STS or:. . 
8• 531662 COMP. Rl NG, TOP I 8· 530988 OIL RING AND INNER 

8·530980 COMP, RING, 2ND RING 

• PISTON RING SET • .040 OVERSIZE . CONSISTS OF:, . 

• • • • 

8· 531663 COMP. RING, TOP I 8 • 530989 0 I L R lNG AND INNER 

8· 530981 COMP, RING, 2ND RING 

TYPE WITH STANDARD TOP RING. 
TYPE WITH CHROME PLATED TOP RING, 

P I STON RI NGS SHOULD ALWAYS BE ORDERED IN SETS. THE 
SEPARATE RINGS WHICH COMPRISE THESE SETS MAY STILL 

BE OBTAINED AT THE FACTORY BUT SHOULD BE ORDERED 
ONLY WHEN A RING IN A SET HAS BEEN DAMAGED OR 
BROKEN DURING INSTALLAT I ON, SEEPAGES 19 AND 20 

FOR RING SETS AND COMPONENT PARTS, 

INLET AND EXHAUST MANIFOLDS AND HEAT CONTROL 
(Plates 01-3,5,7} 

525666 MAN I FOLD W/BUSHING . INLET AND EXHAUST (EXHAUST STOCK, THEN 
USE 533790) . . 

533790 MAN I FOLD W/BUSHING , INLET AND EXHAUST} 

532734 MAN I FOLD W/BUSHING, INLET AND EXHAUST 
INCL. HEATER TUBE . 

549•02 PLUG. INLET MANIFOLD PIPE 1/8" . 
513113 PLUG, AUTO, CHOKE TUBE . 
520458 PLUG, HEATER VALVE SHAFT HOLE. 

526447 STUD. END, TO BLOCK 3/8 "•16• 24XI 11/16". . . 
203•0633 STUD. CENTER, TO BLOCK 3/8"·16•24X2 1/16". . . 
203·0622 STUD. EXHAUST PIPE 3/8"·16•24X1 3/8" . 

254·06 NUT. HEX. 3/8"·24 . 
41X243 WASHER, PLAIN 13/32". . . . 
196664 CLAMP. MANIFOLD TO BLOCK . . . . . . 

PRINT£0 IN U.S A. Standard parta are illuatrated in back of book 

PAGE NO. 20 7. 1· 53 

195~STUDEBI\KEfi.COM 

MODELS ... 
CAll 

10G.12G, 14G 1 

H, 3H, 4H 1 

H,3H,4H . 1 

H. 3H, 4H . . I 

H.3H,4H 1 

H, 3H, 4H 1 

H,3H,4H 1 

H,3H,4H I 

H,3H,4H 1 

10G.12G. 1 
IOG.I2G . 1 
14G . I 
10G.12G.14G 1 
IOG.12G I 
10G. 12G, 14G 1 
lOG, 12G. 14G 2 
IOG.12G.14G 4 
10G.12G.14G 2 
10G.12G.14G 8 
10G. I 2G.14G 2 
lOG. 12G,I4G 4 



ENGINE 
JLLUST. I PART I c~~ 
NUMBER NUMBER Ill DESCRIPTION 

0109- INLET AND EXHAUST MAN IFOLDS AND HEAT CONTROL 
-Cont 1 d. (Plates 01-3,5,7) 

0109 · 2 527914 MANIFOLD W/PLUGS, INLET • NOTE 7. . 
0109·2 531389 MAN I FOLD W/PLUGS. tHLET • NOTE 8. . . 
0109•2 533137 MANIFOLD w/PLUGS. I HL ET . . . 
0109·4 529489 MAN I FOLD. Rl GHT, EXHAUST, . . 
0109• 5 529490 MAN I FOLD. LEFT, EXHAUST . . . . . 
0109 · 5 532424 MAN I FOLD. LEFT, EXHAUST (LESS POWER STEER I HG) . . 
0109·5 534414 MAN I FOLD. LEFT, EXHAUST (WITH POWER STEERING) .... PLUG. IHL ET MANIFOLD 1". . . . . 

547•02 PLUG. INLET MANIFOLD 1/8". . 
1• 0664 SCREW. INLET MANIFOLD TO HEAD 3/8"•16X4" . 
529491 SCREW. EXHAUST MANIFOLD TO HEAD 3/8"· 16X1 3/16 ". .... WASHER. PLAIN 13/32" (FOR 1•0664) . . 
41X243 WASHER. PLAIN 13/32" (FOR 52949 1) 
384· 06 WASHER. LOCK 3/8"(FOR 529491). . 

203·0633 Sl\JD, · RIGHT, EXHAUST PIPE 3/8"•16·24X2 1/16" . 
203·0624 Sl\JD. LEFT , EXHAUST PIPE 3/8"· 16• 24XI 1/2" . 

254•06 NUT. HEX. 3/8"· 24 • . 
4fX243 WASHER, PLAIN 13/32". 

0109•11 529349 CLAMP. INLET MAN I FOLD. . . . . 
S· 370 GASKET SET. MANIFOLD • CONSISTS OF: . . . . 

1·196693 MANIFOLD GASKET I 1• 522070 CARBURETER 
1· 680291 EXHAUST PIPE GASiET GASKET 

530815 GASKET SET. MANIFOLD • CONSISTS OF: . 
2· 530266 INLET MANIFOLD 2•530263 EXHAUST PIPE 

GASKET GASKET 
4 · 53026 4 EXHAUST MANIFOLD . I. 530263 HEATER VALVE 

GASKET· END GASKET 
2· 53026 5 EXHAUST MANIFOLD 

GASKET• CENTER 
INCL. IN SET 

0109·18 19669 3 GASKET. MAN I FOLD TO BLOCK . . . s. 370 
0109·19 530266 GASKET, •INLET MANIFOLD. . . . 5308 t 4 a I 5 
0109·21•1 530264 GASKET. END, EXHAUST MANIFOLD 530814 a 15 
0109· 21· 2 530265 GASKET. CENTER, EXHAUST MANIFOLD. . . . 5308 t 4 a 15 

0109·22 680291 GASKET. EXHAUST PIPE FLANGE s. 370 
0109·22 530263 GASKET. EXHAUST PIPE FLANGE 530814 a 15 

0109·24 530369 COVER, EXHAUST MANIFOLD STOVE . NOTE 9. . . 
0109·25·1 530370 CLAMP. FRONT, TO MANIFOLD, . 
0109•25·2 530371 CLAMP, REAR, TO MANIFOLD . 

2·0410 BOLT. CLAMPING 1/4"• 28X5/8" . .... NUT. HEX • 1/4"·28 . . . . 
530959 GASKET • CORBESTOS 

MANIFOLD HEATER (Pla ~e 01-7) 

0109·27 196655 VALVE AND SHAFT, MANIFOLD HEATER. . 
0 109• 27A 527392 VALVE ASSY •• HEATER . NOTE 10} INCL. BALANCE, THERMOSTAT. 
0 109· 278 533118 VALVE ASSY •• HEATER . NOTE II STOP CLIP AND PIN 

(FASTENED WITH EXHAUST P I PE FLANGE STUDS 

0 109· 30 1966 58 SPACER. HEATER VALVE, 

0109•31 530263 GASKET. HEATER VALVE HOUSING (INCL. IN 530814 & 15SETS). 

7 • TYPE LESS HOLE FOR HEATER TUBE USED ON MODEL H BEFORE ENGINE NO. 
V-95, 954. 

NOTES 
8 • TYpE WITH HOLE DRILLED FOR HEATER TUBE USED ON AND AFTER ENGINE NO. 

IN NOTE 7. 
9 • USED ON MODEL H BEFORE ENGINE NO, V- 95,954. 

10 • TYPE WITH PLAIN BALANCE USED ON MODEL 3H BEFORE ENGINE NO. V-192685. 

195~STUDEBI\KER.COM 

0109 

MODELS 

H . 1 
H. 3H. . . 1 
4H. . 1 
H.3H.4H 1 
H. 3H, 1 
4H. 1 
4H. 1 
H, 3H, 4H . 2 
H.3H.4H 1 
H, 3H, 4H 4 
H, 3H. 4H 12 
H.3H.4H 4 
H,3H,4H 12 
4H. 12 
H.3H.4H . . 2 
H.3H.4H 2 
H,3H.4H . 4 
H.3H.4H 4 
H.3H.4H 4 

10G.12G,I4G 1 

H,3H,4H 1 

tOG. 12G. I 4G 1 
H.3H.4H . 2 
H.3H . 4H 4 
H. 3H. 4H 2 

tOG.12G. 14G 1 
H,3H,4H 2 

H 1 
H 2 
H 2 
H 4 
H 4 
H I 

tOG, 12G. 14G I 

H, 3H. 1 
3H, 4H I 

tOG, 12G. 14G I 

H. 3H, 4H I 

II • TYPE WITH HOODED BALANCE TO COVER THERMOSTAT USED ON AND AFTER ENGINE NO. IN NOTE 10. 

Standard parta are illuatrated in back of book 

PAGE NO. 21 
I'RINT£0 IN U.S A. 

7. 1· 53 



0109 ENGINE 
ILLUsT. I PART ~c~ 
NUMBER NUMBER v'l DESCRIPTION 

0109- INLET AND EXHAUST MANIFOLDS AND HEAT CONTROL 
-Co n t ' d • ( P 1 a t e s o 1 - 3 , 5 , 7) 

MANIFOLD HEATER (Plate 01-7)-Cont•d. 

0 t09· 32 515832 COVER W/BUSHING. HEATER VALVE 
t -0 512 SCREW. TO MAN IFOLD 5/t6"• 18X3/4" 
380·05 WASHER. LOCK 5/t6". 

0109·33 t964t4 GASK ET, HEATER VALVE COVER. 

0t09·37 5t582t BUSHING. HEATER VALVE SHAFT 

Ot09·43 t96662 BALANCE, HEATER VALVE . .... BALANCE. HEATER VALVE (FURNISHED AS PART OF VALVE) 
0t09·43 533122 BALANCE. HEATER VALVE (FURNISHED AS PART OF VALVE) 
Ot09·44 t99006 SET SCREW 1/4"·20X9/t6". 

223•045 SET SCREW 1/4"•20X5/t6" • NOTE 11. 

0 t09. 46 t9666t THERMOSTAT, HEATER VALVE. 
0 t09· 46 530009 THERMOSTAT, HEATER VALVE. . 
0109.47 525801 PIN. STOP 5/16"X7/8" (PRESSED IN COVER). 

0115- OIL PAN, GASKETS, FILLER AND LEVEL GAGE 
(P1 ates 01-3, 6) 

0 1t 5· t 529264 OIL PAN W/PLUG. . . . 
01 t 5· t 53t9t7 OIL PAN W/PLUG. . 
0 115· t 527145 OIL PAN W/PLUG. . 
0 115· t 527145 OIL PAN W/PLUG • W·F·Y·D•N. . 
0 115· 1 531849 OIL PAN w/PLUG • C•K. . . 
0 t15·2 510080 PLUG, DRAIN 3/4"•16. . 
0 115· 3 1680' t GASKET. PLUG. 

530312 SCREW AND WASHER. TO BLOCK 5/t6 " •t8X5/8" 
530312 SCREW AND WASHER. TO BLOCK 5/ t 6 "• 18 X 5/8 " 

0 t1 5· 6 519636 BLOCK. OIL PAN FILLER 
0115·6 527t23 BLOCK. OIL PAN FILLER . 
Ott5•9 S·346 8 GASKET SET. OIL PAN . 
Ott5•9 5308t3 8 GASKET SET. OIL PAN . . 

NoTE 
NoTE 

10. 
tl. 

• • CONSISTS OF 1 EACH OF THE FOLLOWING GASKETS: TOP RIGHT, 

. 
0115·10 

Ot '5·t8 

0 t t 5• 20 
030t•2•t 

NOTES 

TOP L EFT, FRONT AND REAR, 

527t46 GASKET. REAR, OIL PAN . 
53tOOO CAP. OIL PAN FILLER 

5259 22 TUBE. OIL PAN FILLER. . . . . TUBE, OIL PAN FILLER (SEE FUEL PUMP SUPPORT . G;ROUP 030t) 
547·02 PLUG. PIP E 1/8". . . 

{ 

10 • TYPE WITH PLAIN BALANCE USED ON MODEL 3H BEFORE ENGI NE NO. 
V-192.685. 

tl • TYPE WITH HOODED BALANCE TO COVER THERMOSTAT USED 0~ AND 
AFTER ENGINE NO. IN NOTE tO. 

PRINT£0 IN U.S A. 

7. t • 53 
Standard parta are illuetratecl In beck of book 

PACE NO. 22 

1953STUDEBAKE~.COM 

MODELS 

tOG. t2G. 14G 1 
tOG, I 2G. I 4G 2 
tOG, I 2G, I 4G 2 

tOG, I 2G.t4G t 

tOG. t2G. I 4G . 2 

tOG.t2G,14G 1 
H,3H. t 
3H, 4H 1 
tOG, t2G, 14G 1 
3H. 4H . I 

tOG. 12G. t4G 1 
H, 3H, 4H 1 
10G,1 2G,t4G t 

tOG. t2G . t 
t4G 1 
H, 3H. . t 
4H. t 
4H . . . 1 
1 0 G, 1 2 G. t 4G. H • 3H • 4H t 
tOG.t2G.t4G,H,3H . 4H t 
tOG, t2G, t4G 18 
H,3H,4H 20 

tOG. t2G. t4G 1 
H,3H.4H t 

tOG, 12G. 14G 1 
H,3H,4H t 

4H. 1 

tOG. t2G. t4G,H, 3H, 4H 1 

tOG, 12G. 14G t 
H,3H.4H t 
tOG. t2G. t4G . 1 



'--

\.......-

ILLUST. 
NUMBER 

ENGINE 
DESCRIPTION 

0115- OIL PAN, GASKETS, FILLER AND LEVEL GAGE-Cont'd. 
(P1 ates 01-3, 5) 

0116 

MODELS 

0115-23A 
~·~51'~ 

0115-25 

0115·23 526411 
011 5•23A A530363 
0 115· 23B 53099 5 
0115•23B 533209 
01f 5• 23A 533185 

0 115· 25 
0 115• 25 • 
0 115· 25 
0 115· 25· 1 
01 15· 25· 2 
0 115· 25 
0 115· 26 

0 115· 28 

52589 5 
530139 
530994 
533221 
533220 
530994 
525898 

525897 
495•07 

0115-23B 0115-25 -1 

GAGE. OIL LEVEL 
GAGE. OIL LEVEL . BEFORE } ENG I NE (USE 
GAGE. OIL LEVEL . AFTER No. V•336 

EA. 530994 8t 5) 

GAGE. OIL LEVEL . w. F·Y·D·N 
GAGE, OIL LEVEL . C·K 

TUBE . OIL LEVEL GAGE. • , , . , , , 
TUBE, OIL LEVEL GAGE • BEFORE} ENGINE (USE 1 EA. 530994& 5) 
TUBE, OIL L£VEL GAGE • AFTER No, V•336) •• , , .. , • , 
TUBE AND BRACKET , UPPER, OIL LEVEL GAGE • WoF•Y·D·N 
TUBE, LOWER, OIL LEVEL GAGE • W·F·Y·D· N 
TUBE, O I L LEVEL GAGE • C.K. 

RETAINER ••.•• 

WASHER. OIL LEVEL GAGE TUBE • FELT •• 
WASHER, OIL LEVEL GAGE TUBE • COPPER, 

ENGINE BREATHER TUBE - See Group 0102 

0116- OIL PUMP, STRAINER AND PRESSURE GAGE PIPES 
(P1 ates 0 1-3,, 5, 8) 

0116·1 

01 16·1 
0 116· 1 

0116• 3 
0116·3 

0116·5 
01f6·5 

521999 

529220 
531850 

203•0522 
252·05 
380•05 

547·02 
1·0544 
380•05 

195304 
527224 

Oil PUMP 

PUMP KIT. OIL•CONSISTS OF:, 
BODY 

1· 525056 COVER 
1•521371 GASKET, COVER 
1·518913 GEAR, DRIVE 
1•461•404 KEY 
1•518914 GEAR, IDLER 

OIL PUMP, COMPLETE. , , 
OIL PUMP. COMPLETE. , . 

STUD. TO REAR BRG. CAP 
NUT, HEX, 5/16"•24. 
WASHER. LOCK 5/16". 

1•195406 SHAFT, I DLER 
4•1•0544 SCREW, FAST. 
4• 380·05 WASHER, LOCK 
1•519084 SHAFT AND GEAR, DRIVE 
1·194592 THRUST WASHER 

5/16"•18·24Xt 3:/8". 

BODY. OIL PUMP (USE 521999 PUMP K I T}. , 
BODY, OIL PUMP (USE 529220 OR 53 1850 PUMP}. 

PLUG. PIPE 1/8" •••••• 
SCREW, TO BLOCK 5/16"•18X2 3/4". 

WASHER. LOCK 5/16" ••• 

GASKET, OIL PUMP BODY • PAPER 
GASKET. OIL PUMP BODY • PAPER 

NOTE { A • NOT AVAILABLE. 

Standard parte are illustrated in bac:k of book 

PAGE NO. 23 

tOG, 12G.14G 
H • • 
H, 3H. 
4H ••••• 
4H ••••• 

toG. t2G, t4G 
H •• 
H, 3H. • 
4H ••••. 
4H ••••. 
4H • . ••• 
tOG. t2G. t4G 

tOG. t2G. t4G 
H. 3H, 4H •• 

tOG, t2G. t4G • • • • 

H,3H ••• 
4H •••• 
H,3H.4H. 
H, 3H, 4H •• 
H,3H,4H. 

tOG . t2G. t4G 
H, 3H, 4H • • 
tOG. t2G. 14G 
tOG . t2G, 14G 
10G,t2G. t4G 

tOG. t2G.t4G 
H. 3H, 4H • • 

t 
1 
2 
2 
2 

4 
4 

PAINTED IN U.S A. 

7 • I• 53 



0116 ENGINE 
ILLUST. I PART ljc~ 
NUMBER NUMBER 'I __ _ DESCRIPTION 

0116- OIL PUMP, STRAINER AND PRESSURE GAGE PIPES 
-Co n t 1 d • ( P 1 a t e s o 1 - 3 , 5 , e1 ) 

OIL PUMP-Cont1 d. 

0116·8 5250 56 COVER. OI L PUMP BODY . . 
0116•8 529213 COVER. OIL PUMP BODY . . 
Ot 16•8 5318 53 COVER. 0 I L PUMP BODY . . .... SCREW. TO BODY t I 4 "· 20 X 5/8 " . . 

380•04 WASHER. LOCK t/4". . . 
0116·9 521371 GASKET. OIL PUMP BODY COVER. 

0116·12 523822 SHAFT. OIL PUMP DRIVE (INCL. DRIVE GEAR) . . 
0116·12 527155 SHAFT, 0 I L PUMP DRIVE (INCL. DRIVEN GEAR). . 
0116·14 195406 SHAFT. OIL PUMP IDLER GEAR 
0116·14 527158 SHAFT. OIL PUMP IDLER GEAR . 
0116·16 199133 GEAR. OIL PUMP AND DISTRIBUTOR DR I VE . 
0601•44 .... GEAR. OIL PUMP AND Dl STRI BUTOR DRIVE (SEE GROUI' 060 t) • 
0116 •17 156090 PIN. TO SHAFT 3/t6"X27/32". . 
Ot 16• t9 518913 GEAR. OIL PUMP DRIVEN. . . . . 
0116·19 527159 GEAR. OIL PUMP DRIVEN (PRESSED ON SHAFT) 

461·404 KEY. WOODRUFF t/8"X1/2" . 
0116· 20 518914 GEAR, OIL PUMP IDLER . . 
0116•20 527290 GEAR. OIL PUMP IDLER . 
0116•22 194592 THRUST WASHER, OIL PUMP DRIVE SHAFT. 

0 116• 27 529267 PIPE. OIL PUMP SUCTION 
0116·26 512709 SCREW. TO BLOCK 5/16"·18X3/4" 

40Xt25 WASHER. LOCK 5/t6" 

0 I t6• 28 t94467 GASKET, OIL PUMP SUCT ION PIPE. 

OIL STRAINER 

0116·30 t87333 STRAINER AND HOUSING. 01 L. . . 
0116·30 5t769t STRAINER AND HOUSING. 0 I L. 
0116· 30 532968 STRAINER AND HOUSING. OIL . W·F·Y·D•N. . 
0116•30 5t7691 STRAINER AND HOUSING. OIL . c.K. .... COTTER. TO PIPE I/8"Xt 1/4" 

OIL PRESSURE GAGE PIPES 

0116·33 527005 PIPE W/NUT. UPPER, OIL PRESSURE GAGE . LHC 
526672 PIPE W/NUT. UPPER, OIL PRESSURE GAGE . RHC 

Ot t6• 33 532630 PIPE W/NUTS. UPPER, OIL PRESSURE GAGE. 
i82099 NUT. PIPE (GAGE EN D) t/8" • .... NUT. PIPE (COUPLING END) t/8" 
t7 265t CLIP. TO DASH 

6 t 4•/lt 4·8 SCREW. TO DASH No. 14Xt/Z" . 
0116•35 520400 PIPE W/NUTS. LOWER, OIL PRESSURE GAGE. .... NUT, PIPE (COUPLING EN D) 3/t6 ... 

515•03 NUT. PIPE ( CYL. END) 3/16 ... 
643335 CLIP. TO ENGINE 

0116. 33 526348 PIPE W/NUT. OIL PRESSURE GAGE • LHC. 
526672 P I'P E W/NUT. OIL PRESSURE GAGE • RHC. . . 

Ot t6 •33 532630 PIPE W/NUTS. OIL PRESSURE GAGE . 
t82099 NUT. PIPE t/8" (GAGE END) . . .... NUT. PIPE t/8" (COUPLING EN D) . . . 
17265t CLIP. TO DASH . . 

614· 1114·8 SCREW. TO DASH NO. t4Xt/2'' • c.K 

PIIINTEO IN U.S A. Standard parta are illuetrated in bec:k of boOk 

7. 1· 53 PAGE NO. 24 

. 

. 

. 

1953STUDEBAKE~.COM 

MODELS 

lOG. I 2G. I 4G 
H, 3H. 
4H. 
H. 3H. 4H 
H.3H.4H 

lOG. t2G. t4G . 
tOG. I ZG. t4G . 
H. 3H. 4H 

lOG. t2G. t4G 
H, 3H, 4H 

toG. t 2G. t 4G 
H, 3H, 4H 
lOG, t ZG. t 4G 

toG. 12G. 14G 
H, 3H. 4H . 
tOG. t2G. 14G 

tOG. 12G. 14G 
H.3H.4H . 
tOG. t2G. 14G 

tOG. t ZG. t4G 
tOG. t 2G. t 4G 
tOG. 12G. 14G 

10G.t2G.t4G 

tOG. I zG. t4G 
H. 3H. 
4H. 
4H. 
10G.tZG.t4G.H,3H,4H 

toG.tzG . 
tOG. t2G . 
14G 
toG. tzG. t4G 
tOG. t zG. t 4G 
tOG.t2G. 14G 
toG.tzG.t4G 

tOG.t2G. t4G 
tOG, t 2G, 14G 
toG. t 2G. t 4G 
tOG. t ZG. t 4G 

H. 3H. 
H,3H. . 
4H. 
H.3H.4H 
H. 3H, 4H . 
H, 3H, 4H 
4H. . 

... 
CAll 

I 
I 
I 
6 
6 

I 

I 
I 

I 
I 

t 
t 
t 

1 
t 
1 

I 
I 

1 

t 
2 
2 

I 

I 
I 
1 
I 
! 

1 
I 
I 
t 
t 
t 
t 

1 
t 
t 
I 

I 
t 
t 
t 
t 
t 
t 



195~STUDEBI\KEfi.COM 

ENGINE 0118 
ILLUST., PART ljC~ 
NUMBER NUMBER 'I . DESCRIPTION MODELS 

0116- OIL PUMP, STRAINER AND PRESSURE GAGE PIPES 
- Co n t 1 d • ( P 1 a t e s o 1 - 3 , 5 , s ) 

OIL PRESSURE GAGE PIPEs-Cont'd. 

520•03 ELBOW, GAGE PIPE TO OIL PUMP BODY. 10G.t2G. t4G 

0' 16• 39 522329 COUPLING. GAGE PIPE FLEXIBLE 10G.12G. 14G 
0 116· 39 530096 COUPLING, GAGE PIPE FLEXIBL E H,3H,4H •• 

361·07 WASHER. PLAIN 7/16" 10G.t2G.t4G 

1716·40 GROMMET, GAGE P I PE AND SPEEDO·SHAFT DASH (SEE GROUP 1716). 10G.12G ,H,3H . 
0116· 42 293762 GROMMET, GAGE PIPE DASH • LHC. • • • • • • • • • 12G,3H, , •• 

0117- OIL PRESSURE RELEASE VALVE (Plates 01-3, 5) 

0117·1 

0117· 3 

0 117·6 
0117·6 
0 117·7 

19 2136 

192165 

19 2 t 24 
527225 
192125 

VALVE. OIL PRESSURE RELIEF 

SP R I N G, R E L I E F VAL V E 

PLUG. RELIEF VALVE. 
PLUG, RELIEF VALVE. 

GASKET. TO BLOCK. 

OJ 18- OIL FILTER AND PIPES (Plates 01 -3, 5) 

0 I18·1A 
0118•1 B 

0118·1B 
0118 •1 B 

0118-1 A 0118-1 B 0118-9A 

AC· 2130 
AC·2131 

AC· 2133 
AC·2310 

AC· 1842 

519836 
519834 
1·0512 
251·05 
361•05 
380·05 

519834 
532572 
2·0512 
252·05 
361·0 5 
380·05 

MODEL F3-P2 0 ll FILTER AND ATTACHING PARTS KIT 
MoDEL F4-P2 01 L FILTER AND ATTACHING PARTS KIT 

MODEL F4 OIL FILTER AND ATTACHING PARTS 
MODEL F4 0 I L FILTER AND ATTACHING PARTS 

ATTACHING PARTS KIT, OIL FILTER. 

OIL FILTER • MODEL F3-P2 •••• 
O I L FILTER· MODEL F4-P2 • HEAVY DUTY. 

BOLT. TO BRACK ET 5/16"•18X3/4". 
NUT. HEX. 5/16"·18. 
WASHER. PLAIN 5/16". 
WASHER. LOCK 5/16" 

OIL FILTER • MODEL F4 •• 
OIL FILTER • MODEL F4 •• 

BOLT. TO BRACKET 5/16"·24X3/4". 
NUT. HEX. 5/16"•24 • 
WASHER. PLAIN 5/16 ". 
WASHER. LOCK 5/16" • 

KIT. 
KIT. 

. HEAVY 
DUTY. 

lOG. 12G. 14G.H,3H,4H 

tOG. 12G. 14G.H. 3H. 4H 

10G.t2G. t4G •••• 
H, 3H, 4H . • • • • • 
10G.t2G. t4G,H,3H.4H 

0118-11 

®----- 0118-13 

0118-9 B 

10G.t2G.t4G 

tOG.t2G.t4G 
H. 3H •••• 
4H ••••• 

IOG.t2G.t4G 

tOG. 12G. 14G 
lOG. 12G. 14G 
10G.t2G.t4G 
tOG. 12G, t4G 
tOG. t2G. t4G 
toG. t2G. t4G 

H. 3H, • 
4H, •• 
H. 3H. 4H 
H. 3H. 4H 
H,3H.4H 
H.3H.4H 

t 
1 
2 
2 
2 
2 

1 
1 
2 
2 
2 
2 

Standa rd parts are illustrated in bac:k of book 

PAGE NO. 25 
PRINT tO IN U .S A. 

7. t. 53 



195~STUDEBI\KEfi.COM 

0118 ENGINE 
ILLUST., PART ~~C~ 
NUMBER NUMBER 'I DESCRIPTION MODELS 

0118- OIL FILTER AND PIPES-Cont'd. (Plates 01-3, 5) 

0 118· 4 
0118· 4 
0118• 4 

0118·6 

0 118·9A 

0 118·9A 

01 18·9B 

0118·11 

0118·13 

0118·15 
0118·16 

0118•18 

0 118·18 

0118·21 

0118·21 
0118•21 

0 118· 22 

0118·25 

0118·25 

0118•30 

525926 
530344 
532563 

519837 
55·0448 

251•04 
384·04 

520829 

5208 30 

196646 

520986 

198276 

198274 
192969 

197 48 5 

521945 

521902 

530458 
532564 
515·03 

521903 
55·1110·7 

279·1110 
361 · 07 
384•1110 

525927 

530457 
53256 5 
515·04 

520•04 
520·03 
530844 

520·04 

PRINT EO IN U. S A. 

7. 1· 53 

BRACKET, OIL FILTER SUPPORT 
BRACKET, OIL FILTER SUPPORT 
BRACKET. OIL FILTER SUPPORT 

STRAP. OIL FILTER MOUNTING (FOR F3-P2 FILTER) 
BOLT. CLAMPING I/4"•20X3". 

NUT , HE x • I/ 4 "· 20 
WASHER, LOCK 1/ 4" 

lOG, I 2G. 14G 
H, 3H. 
4H. 

lOG, 12G. I 4G 
lOG. 12G. 14G 
lOG. 12G . I 4G 
lOG. 12G, 14G 

CARTRIDGE K I T (FILCRON TYPE) (FOR F3-P2 FILTER) CONSISTS OF: 10G,t2G,t4G 
1•••••• • CARTR I DGE 
1•197485 COVER GASKET 

CARTR I DGE KIT (F I LCRON TYPE) (FOR F4.P2 FILTER) CONSISTS OF: IOG,t2G.I4G 
1• •••••• CARTRIDGE 
1•521945 COVER GASKET 

CARTRIDGE KIT (WASTE TYPE) (FOR F4 FILTER) CONSISTS OF: 
1······· CARTRIDGE I 2·198276 CARTRIDGE GASKET 
1•521945 COVER GASKET 

SUPPORT, OIL FILTER CARTRIDGE (FOR WASTE TYPE CARTRIDGE). 

GASKET, OIL FILTER CARTRIDGE (INCL. IN 196646 KIT). 

SCREW, OIL FILTER COVER 7/16"•20X1 1/4" 
GASKET. SCREW. 

GASKET. OIL FILTER COVER (FOR 
FILTER) INCL. IN • 

GASKET. OIL FILTER COVER (FOR 
F4-P2 FILTER) 

F3·P2 } 

F4 AND CARTRIDGE KIT. 

PIPE, INLET (FLEXIBLE). 

P I PE W/NUTS, INLET. 
P I PE W/NUTS, INLET. 

NUT, PIPE 3/16". 

BRACKET AND CLAMP, INLET PIPE TO CYLI NDER HEAD. 
BOLT. CLAMPING No. 10•24X7/16" 

NUT , HEX. NO. 10· 24 
WASHER. PLAIN 7/16" (UNDER HEAD SCREW). 
WASHER, LOCK No. 10 

PIPE. OUTLET (FLEXIBLE) 

PIPE W/NUTS, OUTLET 
PIPE. OUTLET (FLEXIBLE) 

NUT, PIPE 1/4" 

ELBOW, INLET PIPE (FILTER END). 
ELBOW. INLET PIPE (FILTER END). 
ELBOW, INLET PIPE (CYL. END). 

EL BOW , 0 U TL E T P I P E. 

Standard parts are illustrated in ba<:k of book 

PAGE NO. 26 

H, 3H, 4H 

H , 3H. 4H 

H , 3H, 4H 

lOG. I 2G,H, 3H. 
10G.12G.H,3H . 

tOG. I 2G. 14G 

1 0 G, I 2 G, H , 3H • 

10G.I2G.14G 

H, 3H. 
4H. 
H, 3H, 4H 

lOG. 12G. 1 4G 
IOG.I2G.t4G 
lOG. 12G,14G 
tOG. I 2G. 14G 
lOG. 12G. 14G 

lOG. 12G. 14G 

H, 3H. 
4H. 
H, 3H. 

lOG . 12G. 14G 
H, 3H, 4H 
H, 3H, 4H 

IOG.12G,I4G. H.3H,4H 

... 
CAll 

1 
1 
I 

I 
1 
1 
I 

I 

1 

1 

I 

2 

1 
1 

I 

1 

1 

I 
1 
2 

1 
1 
1 
1 
1 

1 

I 
1 
2 

I 
1 
1 

2 

J 




